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GILEAD SUPPLY FOR AFRICA

1. NAME OF THE MEDICINAL PRODUCT

Vemlidy 25 mg film-coated tablets.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each film-coated tablet contains tenofovir alafenamide fumarate equivalent to 25 mg of tenofovir alafenamide.

Excipient with known effect

Each tablet contains 95 mg lactose (as monohydrate).

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Film-coated tablet.

Yellow, round, film-coated tablets, 8 mm in diameter, debossed with “GSI” on one side of the tablet and “25” on 
the other side of the tablet.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Vemlidy is indicated for the treatment of chronic hepatitis B in adults and adolescents (aged 12 years and older 
with body weight at least 35 kg) (see section 5.1).

4.2 Posology and method of administration

Therapy should be initiated by a physician experienced in the management of chronic hepatitis B.

Posology

Adults and adolescents (aged 12 years and older with body weight at least 35 kg): one tablet once daily.

Treatment discontinuation

Treatment discontinuation may be considered as follows (see section 4.4):

 • In HBeAg-positive patients without cirrhosis, treatment should be administered for at least 6–12 months 
after HBe seroconversion (HBeAg loss and HBV DNA loss with anti-HBe detection) is confirmed or 
until HBs seroconversion or until there is loss of efficacy (see section 4.4). Regular reassessment is 
recommended after treatment discontinuation to detect virological relapse.

 • In HBeAg-negative patients without cirrhosis, treatment should be administered at least until 
HBs seroconversion or until there is evidence of loss of efficacy. With prolonged treatment for more than 
2 years, regular reassessment is recommended to confirm that continuing the selected therapy remains 
appropriate for the patient.

Missed dose

If a dose is missed and less than 18 hours have passed from the time it is usually taken, the patient should take 
Vemlidy as soon as possible and then resume their normal dosing schedule. If more than 18 hours have passed 
from the time it is usually taken, the patient should not take the missed dose and should simply resume the 
normal dosing schedule. 

If the patient vomits within 1 hour of taking Vemlidy, the patient should take another tablet. If the patient 
vomits more than 1 hour after taking Vemlidy, the patient does not need to take another tablet.

Special populations

Elderly

No dose adjustment of Vemlidy is required in patients aged 65 years and older (see section 5.2).

Renal impairment

No dose adjustment of Vemlidy is required in adults or adolescents (aged at least 12 years and of at least 35 kg 
body weight) with estimated creatinine clearance (CrCl) ≥ 15 mL/min or in patients with CrCl < 15 mL/min who 
are receiving haemodialysis.

On days of haemodialysis, Vemlidy should be administered after completion of haemodialysis treatment (see 
section 5.2).

No dosing recommendations can be given for patients with CrCl < 15 mL/min who are not receiving 
haemodialysis (see section 4.4).

Hepatic impairment

No dose adjustment of Vemlidy is required in patients with hepatic impairment (see sections 4.4 and 5.2).

Paediatric population

The safety and efficacy of Vemlidy in children younger than 12 years of age, or weighing < 35 kg, have not yet 
been established. No data are available.

Method of administration 

Oral administration. Vemlidy film-coated tablets should be taken with food.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

4.4 Special warnings and precautions for use

HBV transmission

Patients must be advised that Vemlidy does not prevent the risk of transmission of HBV to others through sexual 
contact or contamination with blood. Appropriate precautions must continue to be used.

Patients with decompensated liver disease

There are no data on the safety and efficacy of Vemlidy in HBV-infected patients with decompensated liver 
disease and who have a Child Pugh Turcotte (CPT) score > 9 (i.e. class C). These patients may be at higher risk 
of experiencing serious hepatic or renal adverse reactions. Therefore, hepatobiliary and renal parameters should 
be closely monitored in this patient population (see section 5.2).

Exacerbation of hepatitis

Flares on treatment 

Spontaneous exacerbations in chronic hepatitis B are relatively common and are characterised by transient 
increases in serum alanine aminotransferase (ALT). After initiating antiviral therapy, serum ALT may increase 
in some patients. In patients with compensated liver disease, these increases in serum ALT are generally not 
accompanied by an increase in serum bilirubin concentrations or hepatic decompensation. Patients with 
cirrhosis may be at a higher risk for hepatic decompensation following hepatitis exacerbation, and therefore 
should be monitored closely during therapy.

Flares after treatment discontinuation

Acute exacerbation of hepatitis has been reported in patients who have discontinued treatment for hepatitis B, 
usually in association with rising HBV DNA levels in plasma. The majority of cases are self-limited but severe 
exacerbations, including fatal outcomes, may occur after discontinuation of treatment for hepatitis B. Hepatic 
function should be monitored at repeated intervals with both clinical and laboratory follow-up for at least 
6 months after discontinuation of treatment for hepatitis B. If appropriate, resumption of hepatitis B therapy 
may be warranted.

In patients with advanced liver disease or cirrhosis, treatment discontinuation is not recommended since post-
treatment exacerbation of hepatitis may lead to hepatic decompensation. Liver flares are especially serious, and 
sometimes fatal in patients with decompensated liver disease.

Renal impairment 

Patients with creatinine clearance < 30 mL/min

The use of Vemlidy once daily in patients with CrCl ≥ 15 mL/min but < 30 mL/min and in patients with 
CrCl < 15 mL/min who are receiving haemodialysis is based on very limited pharmacokinetic data and on 
modelling and simulation. There are no safety data on the use of Vemlidy to treat HBV-infected patients with 
CrCl < 30 mL/min.

The use of Vemlidy is not recommended in patients with CrCl < 15 mL/min who are not receiving haemodialysis 
(see section 4.2).

Nephrotoxicity

A potential risk of nephrotoxicity resulting from chronic exposure to low levels of tenofovir due to dosing with 
tenofovir alafenamide cannot be excluded (see section 5.3).

Patients co-infected with HBV and hepatitis C or D virus

There are no data on the safety and efficacy of Vemlidy in patients co-infected with hepatitis C or D virus. 
Co-administration guidance for the treatment of hepatitis C should be followed (see section 4.5).

Hepatitis B and HIV co-infection

HIV antibody testing should be offered to all HBV-infected patients whose HIV-1 infection status is unknown 
before initiating therapy with Vemlidy. In patients who are co-infected with HBV and HIV, Vemlidy should be 
co-administered with other antiretroviral agents to ensure that the patient receives an appropriate regimen for 
treatment of HIV (see section 4.5).

Co-administration with other medicinal products

Vemlidy should not be co-administered with products containing tenofovir alafenamide, tenofovir disoproxil 
fumarate or adefovir dipivoxil.

Co-administration of Vemlidy with certain anticonvulsants (e.g. carbamazepine, oxcarbazepine, phenobarbital 

and phenytoin), antimycobacterials (e.g. rifampicin, rifabutin and rifapentine) or St. John’s wort, all of which 

are inducers of P-glycoprotein (P-gp) and may decrease tenofovir alafenamide plasma concentrations, is not 

recommended.

Co-administration of Vemlidy with strong inhibitors of P-gp (e.g. itraconazole and ketoconazole) may increase 

tenofovir alafenamide plasma concentrations. Co-administration is not recommended.

Lactose intolerance

Vemlidy contains lactose monohydrate. Consequently, patients with rare hereditary problems of galactose 

intolerance, the Lapp lactase deficiency, or glucose-galactose malabsorption should not take this medicinal 

product.

4.5 Interaction with other medicinal products and other forms of interaction

Interaction studies have only been performed in adults.

Vemlidy should not be co-administered with medicinal products containing tenofovir disoproxil fumarate, 

tenofovir alafenamide or adefovir dipivoxil.

Medicinal products that may affect tenofovir alafenamide

Tenofovir alafenamide is transported by P-gp and breast cancer resistance protein (BCRP). Medicinal products 

that are P-gp inducers (e.g., rifampicin, rifabutin, carbamazepine, phenobarbital or St. John’s wort) are expected 

to decrease plasma concentrations of tenofovir alafenamide, which may lead to loss of therapeutic effect of 

Vemlidy. Co-administration of such medicinal products with Vemlidy is not recommended.

Co-administration of Vemlidy with medicinal products that inhibit P-gp and/or BCRP may increase plasma 

concentration of tenofovir alafenamide. Co-administration of strong inhibitors of P-gp with Vemlidy is not 

recommended.

Tenofovir alafenamide is a substrate of OATP1B1 and OATP1B3 in vitro. The distribution of tenofovir alafenamide 

in the body may be affected by the activity of OATP1B1 and/or OATP1B3.

Effect of tenofovir alafenamide on other medicinal products

Tenofovir alafenamide is not an inhibitor of CYP1A2, CYP2B6, CYP2C8, CYP2C9, CYP2C19, or CYP2D6 in vitro. It 

is not an inhibitor of CYP3A in vivo.

Tenofovir alafenamide is not an inhibitor of human uridine diphosphate glucuronosyltransferase (UGT) 1A1 

in vitro. It is not known whether tenofovir alafenamide is an inhibitor of other UGT enzymes.

Drug interaction information for Vemlidy with potential concomitant medicinal products is summarised in 

Table 1 below (increase is indicated as “↑”, decrease as “↓”, no change as “↔”; twice daily as “b.i.d.”, single dose 

as “s.d.”, once daily as “q.d.”; and intravenously as “IV”). The drug interactions described are based on studies 

conducted with tenofovir alafenamide, or are potential drug interactions that may occur with Vemlidy.

Table 1: Interactions between Vemlidy and other medicinal products

Medicinal product by 
therapeutic areas

Effects on drug levels.a,b 
Mean ratio (90% confidence 
interval) for AUC, Cmax, Cmin

Recommendation concerning  
co-administration with Vemlidy

ANTICONVULSANTS

Carbamazepine
(300 mg orally, b.i.d.)

Tenofovir alafenamidec

(25 mg orally, s.d.)

Tenofovir alafenamide
↓ Cmax 0.43 (0.36, 0.51)
↓ AUC 0.45 (0.40, 0.51)

Tenofovir
↓ Cmax 0.70 (0.65, 0.74)
↔ AUC 0.77 (0.74, 0.81)

Co-administration is not recommended.

Oxcarbazepine
Phenobarbital

Interaction not studied.
Expected:
↓ Tenofovir alafenamide

Co-administration is not recommended.

Phenytoin Interaction not studied.
Expected:
↓ Tenofovir alafenamide

Co-administration is not recommended.

Midazolamd

(2.5 mg orally, s.d.)
Tenofovir alafenamidec

(25 mg orally, q.d.)

Midazolam
↔ Cmax 1.02 (0.92, 1.13)
↔ AUC 1.13 (1.04, 1.23)

No dose adjustment of midazolam 
(administered orally or IV) is required.

Midazolamd

(1 mg IV, s.d.)

Tenofovir alafenamidec

(25 mg orally, q.d.)

Midazolam
↔ Cmax 0.99 (0.89, 1.11)
↔ AUC 1.08 (1.04, 1.14)

ANTIDEPRESSANTS

Sertraline
(50 mg orally, s.d.)

Tenofovir alafenamidee

(10 mg orally, q.d.)

Tenofovir alafenamide
↔ Cmax 1.00 (0.86, 1.16)
↔ AUC 0.96 (0.89, 1.03)

Tenofovir
↔ Cmax 1.10 (1.00, 1.21)
↔ AUC 1.02 (1.00, 1.04)
↔ Cmin 1.01 (0.99, 1.03)

No dose adjustment of Vemlidy or sertraline 
is required.

Sertraline
(50 mg orally, s.d.)

Tenofovir alafenamidee

(10 mg orally, q.d.)

Sertraline
↔ Cmax 1.14 (0.94, 1.38)
↔ AUC 0.93 (0.77, 1.13)

ANTIFUNGALS

Itraconazole
Ketoconazole

Interaction not studied.
Expected:
↑ Tenofovir alafenamide

Co-administration is not recommended.

ANTIMYCOBACTERIALS

Rifampicin
Rifapentine

Interaction not studied.
Expected:
↓ Tenofovir alafenamide

Co-administration is not recommended.

Rifabutin Interaction not studied.
Expected:
↓ Tenofovir alafenamide

Co-administration is not recommended.

HCV ANTIVIRAL AGENTS

Sofosbuvir (400 mg orally, q.d.) Interaction not studied.
Expected:
↔ Sofosbuvir
↔ GS-331007

No dose adjustment of Vemlidy or sofosbuvir 
is required.

Ledipasvir/sofosbuvir
(90 mg/400 mg orally, q.d.)

Tenofovir alafenamidef

(25 mg orally, q.d.)

Ledipasvir
↔ Cmax 1.01 (0.97, 1.05)
↔ AUC 1.02 (0.97, 1.06)
↔ Cmin 1.02 (0.98, 1.07)

Sofosbuvir
↔ Cmax 0.96 (0.89, 1.04)
↔ AUC 1.05 (1.01, 1.09)

GS-331007 g

↔ Cmax 1.08 (1.05, 1.11)
↔ AUC 1.08 (1.06, 1.10)
↔ Cmin 1.10 (1.07, 1.12)

Tenofovir alafenamide
↔ Cmax 1.03 (0.94, 1.14)
↔ AUC 1.32 (1.25, 1.40)

Tenofovir
↑ Cmax 1.62 (1.56, 1.68)
↑ AUC 1.75 (1.69, 1.81)
↑ Cmin 1.85 (1.78, 1.92)

No dose adjustment of Vemlidy or ledipasvir/
sofosbuvir is required.

Sofosbuvir/velpatasvir
(400 mg/100 mg orally, q.d.)

Interaction not studied.
Expected:
↔ Sofosbuvir
↔ GS-331007
↔ Velpatasvir
↑ Tenofovir alafenamide

No dose adjustment of Vemlidy or sofosbuvir/
velpatasvir is required.

HIV ANTIRETROVIRAL AGENTS – PROTEASE INHIBITORS

Atazanavir/cobicistat
(300 mg/150 mg orally, q.d.)

Tenofovir alafenamidec

(10 mg orally, q.d.)

Tenofovir alafenamide
↑ Cmax 1.80 (1.48, 2.18)
↑ AUC 1.75 (1.55, 1.98)

Tenofovir
↑ Cmax 3.16 (3.00, 3.33)
↑ AUC 3.47 (3.29, 3.67)
↑ Cmin 3.73 (3.54, 3.93)

Atazanavir
↔ Cmax 0.98 (0.94, 1.02)
↔ AUC 1.06 (1.01, 1.11)
↔ Cmin 1.18 (1.06, 1.31)

Cobicistat
↔ Cmax 0.96 (0.92, 1.00)
↔ AUC 1.05 (1.00, 1.09)
↑ Cmin 1.35 (1.21, 1.51)

Co-administration is not recommended.

Atazanavir/ritonavir
(300 mg/100 mg orally, q.d.)

Tenofovir alafenamidec

(10 mg orally, s.d.)

Tenofovir alafenamide
↑ Cmax 1.77 (1.28, 2.44)
↑ AUC 1.91 (1.55, 2.35)

Tenofovir
↑ Cmax 2.12 (1.86, 2.43)
↑ AUC 2.62 (2.14, 3.20)

Atazanavir
↔ Cmax 0.98 (0.89, 1.07)
↔ AUC 0.99 (0.96, 1.01)
↔ Cmin 1.00 (0.96, 1.04)

Co-administration is not recommended.

Medicinal product by 
therapeutic areas

Effects on drug levels.a,b 
Mean ratio (90% confidence 
interval) for AUC, Cmax, Cmin

Recommendation concerning  
co-administration with Vemlidy

Darunavir/cobicistat
(800 mg/150 mg orally, q.d.)

Tenofovir alafenamidec

(25 mg orally, q.d.)

Tenofovir alafenamide
↔ Cmax 0.93 (0.72, 1.21)
↔ AUC 0.98 (0.80, 1.19)

Tenofovir
↑ Cmax 3.16 (3.00, 3.33)
↑ AUC 3.24 (3.02, 3.47)
↑ Cmin 3.21 (2.90, 3.54)

Darunavir
↔ Cmax 1.02 (0.96, 1.09)
↔ AUC 0.99 (0.92, 1.07)
↔ Cmin 0.97 (0.82, 1.15)

Cobicistat
↔ Cmax 1.06 (1.00, 1.12)
↔ AUC 1.09 (1.03, 1.15)
↔ Cmin 1.11 (0.98, 1.25)

Co-administration is not recommended.

Darunavir/ritonavir
(800 mg/100 mg orally, q.d.)

Tenofovir alafenamidec

(10 mg orally, s.d.)

Tenofovir alafenamide
↑ Cmax 1.42 (0.96, 2.09)
↔ AUC 1.06 (0.84, 1.35)

Tenofovir
↑ Cmax 2.42 (1.98, 2.95)
↑ AUC 2.05 (1.54, 2.72)

Darunavir
↔ Cmax 0.99 (0.91, 1.08)
↔ AUC 1.01 (0.96, 1.06)
↔ Cmin 1.13 (0.95, 1.34)

Co-administration is not recommended.

Lopinavir/ritonavir
(800 mg/200 mg orally, q.d.)

Tenofovir alafenamidec

(10 mg orally, s.d.)

Tenofovir alafenamide
↑ Cmax 2.19 (1.72, 2.79)
↑ AUC 1.47 (1.17, 1.85)

Tenofovir
↑ Cmax 3.75 (3.19, 4.39)
↑ AUC 4.16 (3.50, 4.96)

Lopinavir
↔ Cmax 1.00 (0.95, 1.06)
↔ AUC 1.00 (0.92, 1.09)
↔ Cmin 0.98 (0.85, 1.12)

Co-administration is not recommended.

Tipranavir/ritonavir Interaction not studied.
Expected:
↓ Tenofovir alafenamide

Co-administration is not recommended.

HIV ANTIRETROVIRAL AGENTS – INTEGRASE INHIBITORS

Dolutegravir 
(50 mg orally, q.d.)

Tenofovir alafenamidec

(10 mg orally, s.d.)

Tenofovir alafenamide
↑ Cmax 1.24 (0.88, 1.74)
↑ AUC 1.19 (0.96, 1.48)

Tenofovir
↔ Cmax 1.10 (0.96, 1.25)
↑ AUC 1.25 (1.06, 1.47)

Dolutegravir
↔ Cmax 1.15 (1.04, 1.27)
↔ AUC 1.02 (0.97, 1.08)
↔ Cmin 1.05 (0.97, 1.13)

No dose adjustment of Vemlidy or dolutegravir 
is required.

Raltegravir Interaction not studied.
Expected:
↔ Tenofovir alafenamide
↔ Raltegravir

No dose adjustment of Vemlidy or raltegravir 
is required.

HIV ANTIRETROVIRAL AGENTS – NON-NUCLEOSIDE REVERSE TRANSCRIPTASE INHIBITORS

Efavirenz 
(600 mg orally, q.d.)

Tenofovir alafenamideh

(40 mg orally, q.d.)

Tenofovir alafenamide
↓ Cmax 0.78 (0.58, 1.05)
↔ AUC 0.86 (0.72, 1.02)

Tenofovir
↓ Cmax 0.75 (0.67, 0.86)
↔ AUC 0.80 (0.73, 0.87)
↔ Cmin 0.82 (0.75, 0.89)

Expected:
↔ Efavirenz

No dose adjustment of Vemlidy or efavirenz is 
required.

Nevirapine Interaction not studied.
Expected:
↔ Tenofovir alafenamide
↔ Nevirapine

No dose adjustment of Vemlidy or nevirapine 
is required.

Rilpivirine 
(25 mg orally, q.d.)

Tenofovir alafenamide
(25 mg orally, q.d.)

Tenofovir alafenamide
↔ Cmax 1.01 (0.84, 1.22)
↔ AUC 1.01 (0.94, 1.09)

Tenofovir
↔ Cmax 1.13 (1.02, 1.23)
↔ AUC 1.11 (1.07, 1.14)
↔ Cmin 1.18 (1.13, 1.23)

Rilpivirine
↔ Cmax 0.93 (0.87, 0.99)
↔ AUC 1.01 (0.96, 1.06)
↔ Cmin 1.13 (1.04, 1.23)

No dose adjustment of Vemlidy or rilpivirine 
is required.

HIV ANTIRETROVIRAL AGENTS – CCR5 RECEPTOR ANTAGONIST

Maraviroc Interaction not studied.
Expected:
↔ Tenofovir alafenamide
↔ Maraviroc

No dose adjustment of Vemlidy or maraviroc 
is required.

HERBAL SUPPLEMENTS

St. John’s wort 
(hypericum perforatum)

Interaction not studied.
Expected:
↓ Tenofovir alafenamide

Co-administration is not recommended.

ORAL CONTRACEPTIVES

Norgestimate
(0.180 mg/0.215 mg/ 0.250 mg 
orally, q.d.)

Ethinyl estradiol
(0.025 mg orally, q.d.)

Tenofovir alafenamidec

(25 mg orally, q.d.)

Norgestromin
↔ Cmax 1.17 (1.07, 1.26)
↔ AUC 1.12 (1.07, 1.17)
↔ Cmin 1.16 (1.08, 1.24)

Norgestrel
↔ Cmax 1.10 (1.02, 1.18)
↔ AUC 1.09 (1.01, 1.18)
↔ Cmin 1.11 (1.03, 1.20)

Ethinyl estradiol
↔ Cmax 1.22 (1.15, 1.29)
↔ AUC 1.11 (1.07, 1.16)
↔ Cmin 1.02 (0.93, 1.12)

No dose adjustment of Vemlidy or 
norgestimate/ethinyl estradiol is required.

a.  All interaction studies are conducted in healthy volunteers
b.  All No Effect Boundaries are 70%–143% 
c.  Study conducted with emtricitabine/tenofovir alafenamide fixed-dose combination tablet
d.  A sensitive CYP3A4 substrate
e.  Study conducted with elvitegravir/cobicistat/emtricitabine/tenofovir alafenamide fixed-dose combination tablet
f.  Study conducted with emtricitabine/rilpivirine/tenofovir alafenamide fixed-dose combination tablet
g.  The predominant circulating nucleoside metabolite of sofosbuvir
h.  Study conducted with tenofovir alafenamide 40 mg and emtricitabine 200 mg

4.6 Fertility, pregnancy and lactation

Pregnancy

There are no or limited amount of data (less than 300 pregnancy outcomes) from the use of tenofovir alafenamide 
in pregnant women. However, a large amount of data on pregnant women (more than 1000 exposed outcomes) 
indicates no malformative nor feto/neonatal toxicity associated with the use of tenofovir disoproxil fumarate.

Animal studies do not indicate direct or indirect harmful effects with respect to reproductive toxicity (see 
section 5.3).

The use of Vemlidy may be considered during pregnancy, if necessary.

Breast-feeding

It is not known whether tenofovir alafenamide is secreted in human milk. However, in animal studies it has 
been shown that tenofovir is secreted into milk. There is insufficient information on the effects of tenofovir in 
newborns/infants.

A risk to the breastfed child cannot be excluded; therefore, Vemlidy should not be used during breast-feeding.

Fertility

No human data on the effect of Vemlidy on fertility are available. Animal studies do not indicate harmful effects 
of tenofovir alafenamide on fertility.

4.7 Effects on ability to drive and use machines

Vemlidy has no or negligible influence on the ability to drive and use machines. Patients should be informed that 
dizziness has been reported during treatment with Vemlidy.

4.8 Undesirable effects

Summary of the safety profile

Assessment of adverse reactions is based on safety data from the analysis performed through to the Week 72 
analysis (median duration of exposure of 88 weeks), from 2 Phase 3 studies in which 866 HBV-infected patients 
received tenofovir alafenamide 25 mg once daily. The most frequently reported adverse reactions were 
headache (11%), nausea (6%), and fatigue (6%).

Tabulated summary of adverse reactions

The following adverse drug reactions have been identified with tenofovir alafenamide in patients with chronic 
hepatitis B (Table 2). The adverse reactions are listed below by body system organ class and frequency. 
Frequencies are defined as follows: very common (≥ 1/10), common (≥ 1/100 to < 1/10), uncommon 
(≥ 1/1,000 to < 1/100), rare (≥ 1/10,000 to < 1/1,000) or very rare (< 1/10,000).

Table 2:  Adverse drug reactions identified with tenofovir alafenamide 

System organ class

Frequency Adverse reaction 

Gastrointestinal disorders

Common Diarrhoea, vomiting, nausea, abdominal pain, abdominal distension, flatulence

General disorders and administration site conditions

Common Fatigue 

Nervous system disorders

Very common Headache

Common Dizziness

Skin and subcutaneous tissue disorders

Common Rash, pruritus

Hepatobiliary disorders

Common Increased ALT

Musculoskeletal and connective tissue disorders

Common Arthralgia

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows 
continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked 
to report any suspected adverse reactions to Gilead Sciences Inc. at safety_fc@gilead.com. 

4.9 Overdose

If overdose occurs the patient must be monitored for evidence of toxicity (see section 4.8).

Treatment of overdose with Vemlidy consists of general supportive measures including monitoring of vital signs 
as well as observation of the clinical status of the patient.

Tenofovir is efficiently removed by haemodialysis with an extraction coefficient of approximately 54%. It is not 
known whether tenofovir can be removed by peritoneal dialysis.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antiviral for systemic use, nucleoside and nucleotide reverse transcriptase 
inhibitors; ATC code: J05AF13.

Mechanism of action

Tenofovir alafenamide is a phosphonamidate prodrug of tenofovir (2’-deoxyadenosine monophosphate 
analogue). Tenofovir alafenamide enters primary hepatocytes by passive diffusion and by the hepatic uptake 
transporters OATP1B1 and OATP1B3. Tenofovir alafenamide is primarily hydrolyzed to form tenofovir by 
carboxylesterase 1 in primary hepatocytes. Intracellular tenofovir is subsequently phosphorylated to the 
pharmacologically active metabolite tenofovir diphosphate. Tenofovir diphosphate inhibits HBV replication 
through incorporation into viral DNA by the HBV reverse transcriptase, which results in DNA chain termination.

Tenofovir has activity that is specific to hepatitis B virus and human immunodeficiency virus (HIV-1 and 
HIV- 2). Tenofovir diphosphate is a weak inhibitor of mammalian DNA polymerases that include mitochondrial 
DNA polymerase γ and there is no evidence of mitochondrial toxicity in vitro based on several assays including 
mitochondrial DNA analyses.

Antiviral activity

The antiviral activity of tenofovir alafenamide was assessed in HepG2 cells against a panel of HBV clinical isolates 
representing genotypes A-H. The EC50 (50% effective concentration) values for tenofovir alafenamide ranged 
from 34.7 to 134.4 nM, with an overall mean EC50 of 86.6 nM. The CC50 (50% cytotoxicity concentration) in 
HepG2 cells was > 44400 nM.

Resistance

In a pooled analysis of patients receiving Vemlidy, sequence analysis was performed on paired baseline and 
on-treatment HBV isolates for patients who either experienced virologic breakthrough (2 consecutive visits with 
HBV DNA ≥ 69 IU/mL after having been < 69 IU/mL, or 1.0 log10 or greater increase in HBV DNA from nadir) 
through Week 48, or had HBV DNA ≥ 69 IU/mL at early discontinuation at or after Week 24. No amino acid 
substitutions associated with resistance to Vemlidy were identified in 20 paired isolates.

Cross-resistance

The antiviral activity of tenofovir alafenamide was evaluated against a panel of isolates containing nucleos(t) ide 
reverse transcriptase inhibitor mutations in HepG2 cells. HBV isolates expressing the rtV173L, rtL180M, 
and rtM204V/I substitutions associated with resistance to lamivudine remained susceptible to tenofovir 
alafenamide (< 2-fold change in EC50). HBV isolates expressing the rtL180M, rtM204V plus rtT184G, rtS202G, 
or rtM250V substitutions associated with resistance to entecavir remained susceptible to tenofovir alafenamide. 
HBV isolates expressing the rtA181T, rtA181V, or rtN236T single substitutions associated with resistance to 
adefovir remained susceptible to tenofovir alafenamide; however, the HBV isolate expressing rtA181V plus 
rtN236T exhibited reduced susceptibility to tenofovir alafenamide (3.7-fold change in EC50). The clinical 
relevance of these substitutions is not known.

Clinical data

The efficacy and safety of Vemlidy in patients with chronic hepatitis B are based on 48-week data from two 
randomized, double-blind, active-controlled studies, GS-US-320-0108 (“Study 108”) and GS-US-320-0110 
(“Study 110”).

In Study 108, HBeAg-negative treatment-naïve and treatment-experienced patients with compensated liver 
function were randomized in a 2:1 ratio to receive Vemlidy (25 mg; N = 285) once daily or tenofovir disoproxil 
fumarate (300 mg; N = 140) once daily. The mean age was 46 years, 61% were male, 72% were Asian, 25% were 
White and 2% (8 subjects) were Black; 24%, 38%, and 31% had HBV genotype B, C, and D, respectively. 21% 
were treatment experienced (previous treatment with oral antivirals, including entecavir (N = 41), lamivudine 
(N = 42), tenofovir disoproxil fumarate (N = 21), or other (N = 18)). At baseline, mean plasma HBV DNA was 
5.8 log10 IU/mL, mean serum ALT was 94 U/L, and 9% of patients had a history of cirrhosis.

In Study 110, HBeAg-positive treatment-naïve and treatment-experienced patients with compensated liver 
function were randomized in a 2:1 ratio to receive Vemlidy (25 mg; N = 581) once daily or tenofovir disoproxil 
fumarate (300 mg; N = 292) once daily. The mean age was 38 years, 64% were male, 82% were Asian, 17% 
were White and < 1% (5 subjects) were Black. 17%, 52%, and 23% had HBV genotype B, C, and D, respectively. 
26% were treatment experienced (previous treatment with oral antivirals, including adefovir (N = 42), entecavir 
(N = 117), lamivudine (N = 84), telbivudine (N = 25), tenofovir disoproxil fumarate (N = 70), or other (n = 17)). 
At baseline, mean plasma HBV DNA was 7.6 log10 IU/mL, mean serum ALT was 120 U/L, and 7% of patients had 
a history of cirrhosis.

The primary efficacy endpoint in both trials was the proportion of patients with plasma HBV DNA levels below 
29 IU/mL. Vemlidy met the non-inferiority criteria in achieving HBV DNA less than 29 IU/mL when compared to 
tenofovir disoproxil fumarate.

Treatment outcomes of Study 108 and Study 110 through Week 48 are presented in Table 3 and Table 4. 
Additional outcomes through Week 72 are presented in Table 5.

Table 3: HBV DNA efficacy parameters at Week 48a

 Study 108 (HBeAg-Negative) Study 110 (HBeAg-Positive)

Vemlidy 
(N = 285)

TDF 
(N = 140)

Vemlidy 
(N = 581)

TDF 
(N = 292)

HBV DNA < 29 IU/mL 94% 93% 64% 67%

Treatment differenceb 1.8% (95% CI = −3.6% to 7.2%) −3.6% (95% CI = −9.8% to 2.6%)

HBV DNA ≥ 29 IU/mL 2% 3% 31% 30%

Baseline HBV DNA
< 7 log10 IU/mL
≥ 7 log10 IU/mL

96% (221/230)
85% (47/55)

92% (107/116)
96% (23/24)

N/A N/A

Baseline HBV DNA
< 8 log10 IU/mL
≥ 8 log10 IU/mL

N/A N/A 82% (254/309)
43% (117/272)

82% (123/150)
51% (72/142)

Nucleoside naïvec

Nucleoside experienced
94% (212/225)

93% (56/60)
93% (102/110)

93% (28/30)
68% (302/444)
50% (69/137)

70% (156/223)
57% (39/69)

No Virologic data at Week 48 4% 4% 5% 3%

Discontinued study drug due 
to lack of efficacy

0 0 < 1% 0

Discontinued study drug due 
to AE or death

1% 1% 1% 1%

Discontinued study drug due 
to other reasonsd 2% 3% 3% 2%

Missing data during window 
but on study drug

< 1% 1% < 1% 0

N/A = not applicable
TDF = tenofovir disoproxil fumarate
a. Missing = failure analysis.
b.  Adjusted by baseline plasma HBV DNA categories and oral antiviral treatment status strata.
c.  Treatment-naïve subjects received < 12 weeks of oral antiviral treatment with any nucleoside or nucleotide analog 

including tenofovir disoproxil fumarate or tenofovir alafenamide.
d.  Includes patients who discontinued for reason other than an AE, death or lack or loss of efficacy, e.g. withdrew consent, loss 

to follow-up, etc.

Table 4:  Additional efficacy parameters at Week 48a

 Study 108 (HBeAg-Negative) Study 110 (HBeAg-Positive)

Vemlidy 
(N = 285)

TDF 
(N = 140)

Vemlidy 
(N = 581)

TDF 
(N = 292)

ALT
Normalized ALT (Central lab)b 83% 75% 72% 67%

Normalized ALT (AASLD)c 50% 32% 45% 36%

 Study 108 (HBeAg-Negative) Study 110 (HBeAg-Positive)

Vemlidy 
(N = 285)

TDF 
(N = 140)

Vemlidy 
(N = 581)

TDF 
(N = 292)

Serology
HBeAg loss / seroconversiond N/A N/A 14% / 10% 12% / 8%

HBsAg loss / seroconversion 0 / 0 0 / 0 1% / 1% < 1% / 0

N/A = not applicable
TDF = tenofovir disoproxil fumarate
a. Missing = failure analysis.
b. The population used for analysis of ALT normalization included only patients with ALT above upper limit of normal (ULN) 

of the central laboratory range at baseline. Central laboratory ULN for ALT are as follows: ≤ 43 U/L for males aged 18 to 
< 69 years and ≤ 35 U/L for males ≥ 69 years; ≤ 34 U/L for females 18 to < 69 years and ≤ 32 U/L for females ≥ 69 years.

c.  The population used for analysis of ALT normalization included only patients with ALT above ULN of the American 
Association of the Study of Liver Diseases (AASLD) criteria at baseline. AASLD ULN for ALT criteria are as follows: ≤ 30 U/L 
for males and ≤ 19 U/L for females.

d.  The population used for serology analysis included only patients with antigen positive and antibody negative or missing at 
baseline

Experience beyond 48 weeks in Study 108 and Study 110

At Week 72, viral suppression as well as biochemical and serological responses were maintained with continued 
tenofovir alafenamide treatment (see Table 5). Serological data were not collected at the Week 72 timepoint.

Table 5:  HBV DNA and additional effficacy parameters at Week 72a

 Study 108 (HBeAg-Negative) Study 110 (HBeAg-Positive)

Vemlidy 
(N = 285)

TDF 
(N = 140)

Vemlidy 
(N = 581)

TDF 
(N = 292)

HBV DNA < 29 IU/mL 93% 92% 72% 72%

Baseline HBV DNA
< 7 log10 IU/mL
≥ 7 log10 IU/mL

93% (215/230)
89% (49/55)

91% (106/116)
96% (23/24)

N/A N/A

Baseline HBV DNA
< 8 log10 IU/mL
≥ 8 log10 IU/mL

N/A N/A 86% (265/309)
56% (151/272)

83% (124/150)
61% (86/142)

Nucleoside naïveb

Nucleoside experienced
93% (210/225)

90% (54/60)
93% (102/110)

90% (27/30)
75% (332/444)
61% (84/137)

73% (163/223)
68% (47/69)

ALT 
Normalized ALT (Central lab)c

Normalized ALT (AASLD)d
83%
50%

77%
40%

73%
49%

65%
39%

N/A = not applicable
TDF = tenofovir disoproxil fumarate
a.  Missing = failure analysis
b.  Treatment-naïve subjects received < 12 weeks of oral antiviral treatment with any nucleoside or nucleotide analogue 

including tenofovir disoproxil fumarate or tenofovir alafenamide.
c.  The population used for analysis of ALT normalization included only patients with ALT above upper limit of normal (ULN) 

of the central laboratory range at baseline. Central laboratory ULN for ALT are as follows: ≤ 43 U/L for males aged 18 to 
< 69 years and ≤ 35 U/L for males ≥ 69 years; ≤ 34 U/L for females 18 to < 69 years and ≤ 32 U/L for females ≥ 69 years.

d.  The population used for analysis of ALT normalization included only patients with ALT above ULN of the American 
Association of the Study of Liver Diseases (AASLD) criteria (> 30 U/L males and > 19 U/L females) at baseline.

Changes in measures of bone mineral density

In both studies tenofovir alafenamide was associated with smaller percentage decreases in bone mineral density 
(BMD; as measured by hip and lumbar spine dual energy X ray absorptiometry [DXA] analysis) compared to 
tenofovir disoproxil fumarate after 72 weeks of treatment. 

Changes in measures of renal function

In both studies tenofovir alafenamide was associated with smaller changes in renal safety parameters (smaller 
reductions in estimated CrCl by Cockcroft-Gault and smaller percentage increases in urine protein to creatinine 
ratio and urine albumin to creatinine ratio) compared to tenofovir disoproxil fumarate after 72 weeks of 
treatment (see also section 4.4).

Paediatric population

The European Medicines Agency has deferred the obligation to submit the results of studies with Vemlidy in one 
or more subsets of the paediatric population in the treatment of chronic hepatitis B (see sections 4.2 and 5.2 for 
information on paediatric use).

5.2 Pharmacokinetic properties

Absorption

Following oral administration of Vemlidy under fasted conditions in adult patients with chronic hepatitis B, peak 
plasma concentrations of tenofovir alafenamide were observed approximately 0.48 hours post-dose. Based on 
Phase 3 population pharmacokinetic analysis in subjects with CHB, mean steady state AUC0-24 for tenofovir 
alafenamide (N = 698) and tenofovir (N = 856) were 0.22 µg•hr/mL and 0.32 µg•hr/mL, respectively. Steady 
state Cmax for tenofovir alafenamide and tenofovir were 0.18 and 0.02 µg•hr/mL, respectively. Relative to fasting 
conditions, the administration of a single dose of Vemlidy with a high fat meal resulted in a 65% increase in 
tenofovir alafenamide exposure.

Distribution

The binding of tenofovir alafenamide to human plasma proteins in samples collected during clinical trials was 
approximately 80%. The binding of tenofovir to human plasma proteins is less than 0.7% and is independent of 
concentration over the range of 0.01–25 µg/mL.

Biotransformation

Metabolism is a major elimination pathway for tenofovir alafenamide in humans, accounting for > 80% of an 
oral dose. In vitro studies have shown that tenofovir alafenamide is metabolized to tenofovir (major metabolite) 
by carboxylesterase-1 in hepatocytes; and by cathepsin A in PBMCs and macrophages. In vivo, tenofovir 
alafenamide is hydrolysed within cells to form tenofovir (major metabolite), which is phosphorylated to the 
active metabolite, tenofovir diphosphate.

In vitro, tenofovir alafenamide is not metabolized by CYP1A2, CYP2C8, CYP2C9, CYP2C19, or CYP2D6. Tenofovir 
alafenamide is minimally metabolized by CYP3A4.

Elimination

Renal excretion of intact tenofovir alafenamide is a minor pathway with < 1% of the dose eliminated in urine. 
Tenofovir alafenamide is mainly eliminated following metabolism to tenofovir. Tenofovir alafenamide and 
tenofovir have a median plasma half-life of 0.51 and 32.37 hours, respectively. Tenofovir is renally eliminated 
from the body by the kidneys by both glomerular filtration and active tubular secretion.

Linearity/non-linearity

Tenofovir alafenamide exposures are dose proportional over the dose range of 8 to 125 mg.

Pharmacokinetics in special populations

Age, gender and ethnicity

No clinically relevant differences in pharmacokinetics according to age or ethnicity have been identified  
Differences in pharmacokinetics according to gender were not considered to be clinically relevant.

Hepatic impairment

In patients with severe hepatic impairment, total plasma concentrations of tenofovir alafenamide and tenofovir 
are lower than those seen in subjects with normal hepatic function. When corrected for protein binding, 
unbound (free) plasma concentrations of tenofovir alafenamide in severe hepatic impairment and normal 
hepatic function are similar.

Renal impairment

No clinically relevant differences in tenofovir alafenamide or tenofovir pharmacokinetics were observed 
between healthy subjects and patients with severe renal impairment (estimated CrCl > 15 but < 30 mL/min) 
in studies of tenofovir alafenamide.

Paediatric population

The pharmacokinetics of tenofovir alafenamide and tenofovir were evaluated in HIV-1-infected, treatment-naïve 
adolescents who received tenofovir alafenamide (10 mg) given with elvitegravir, cobicistat and emtricitabine as 
a fixed-dose combination tablet (E/C/F/TAF; Genvoya). No clinically relevant differences in tenofovir alafenamide 
or tenofovir pharmacokinetics were observed between adolescent and adult HIV- 1- infected subjects. 

5.3 Preclinical safety data

Nonclinical studies in rats and dogs revealed bone and kidney as the primary target organs of toxicity. Bone 
toxicity was observed as reduced BMD in rats and dogs at tenofovir exposures at least four times greater than 
those expected after administration of tenofovir alafenamide. A minimal infiltration of histiocytes was present 
in the eye in dogs at tenofovir alafenamide and tenofovir exposures of approximately 4 and 17 times greater, 
respectively, than those expected after administration of tenofovir alafenamide.

Tenofovir alafenamide was not mutagenic or clastogenic in conventional genotoxic assays.

Because there is a lower tenofovir exposure in rats and mice after tenofovir alafenamide administration 
compared to tenofovir disoproxil fumarate, carcinogenicity studies and a rat peri-postnatal study were 
conducted only with tenofovir disoproxil fumarate. No special hazard for humans was revealed in conventional 
studies of carcinogenic potential with tenofovir disoproxil (as fumarate) and reproduction and development 
with tenofovir disoproxil (as fumarate) or tenofovir alafenamide. Reproductive toxicity studies in rats and 
rabbits showed no effects on mating, fertility, pregnancy or foetal parameters. However, tenofovir disoproxil 
fumarate reduced the viability index and weight of pups in a peri-postnatal toxicity study at maternally toxic 
doses. A long-term oral carcinogenicity study in mice showed a low incidence of duodenal tumours, considered 
likely related to high local concentrations in the gastrointestinal tract at the high dose of 600 mg/kg/day. The 
mechanism of tumour formation in mice and potential relevance for humans is uncertain.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Tablet core
Lactose monohydrate
Microcrystalline cellulose (E460(i))
Croscarmellose sodium (E468)
Magnesium stearate (E470b)

Film-coating
Polyvinyl alcohol (E1203)
Titanium dioxide (E171)
Macrogol (E1521)
Talc (E553b)
Iron oxide yellow (E172)

6.2 Incompatibilities

Not applicable. 

6.4 Special precautions for storage

Store below 30°C (86°F). Keep container tightly closed. Dispense only in original container.

6.5 Nature and contents of container

Vemlidy tablets are packaged in high density polyethylene (HDPE) bottles and enclosed with a polypropylene 
continuous-thread, child-resistant cap, lined with an induction-activated aluminium foil liner. Each bottle 
contains silica gel dessicant and polyester coil.

The following pack sizes are available: outer cartons containing 1 bottle of 30 film-coated tablets.

6.6 Special precautions for disposal

Any unused medicinal product or waste material should be disposed of in accordance with local requirements.
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Gilead Sciences, Inc.
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Package leaflet: Information for the patient

Vemlidy 25 mg film-coated tablets
Tenofovir alafenamide

▼This medicine is subject to additional monitoring. This will allow quick identification of 
new safety information. You can help by reporting any side effects you may get. See the end of 
section 4 for how to report side effects.

Read all of this leaflet carefully before you start taking this medicine because it contains 
important information for you.
- Keep this leaflet. You may need to read it again. 
- If you have any further questions, ask your doctor or pharmacist.
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 

even if their signs of illness are the same as yours. 
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4.

What is in this leaflet

1. What Vemlidy is and what it is used for
2. What you need to know before you take Vemlidy
3. How to take Vemlidy
4. Possible side effects
5. How to store Vemlidy
6. Contents of the pack and other information

1. What Vemlidy is and what it is used for

Vemlidy contains the active substance tenofovir alafenamide. This is an antiviral medicine, known 
as a nucleotide reverse transcriptase inhibitor (NtRTI).

Vemlidy is used to treat chronic (long term) hepatitis B in adults and adolescents 12 years of 
age and older, who weigh at least 35 kg. Hepatitis B is an infection affecting the liver, caused by 
the hepatitis B virus. In patients with hepatitis B, Vemlidy controls the infection by stopping the 
virus from multiplying.

2. What you need to know before you take Vemlidy

Do not take Vemlidy

 • if you are allergic to tenofovir alafenamide or any of the other ingredients of this medicine 
(listed in section 6).

à If this applies to you, do not take Vemlidy and tell your doctor immediately.

Warnings and precautions

 • Take care not to pass on your hepatitis B to other people. You can still infect others when 
taking this medicine. Vemlidy does not reduce the risk of passing on hepatitis B to others 
through sexual contact or blood contamination. You must continue to take precautions to 
avoid this. Discuss with your doctor the precautions needed to avoid infecting others. 

 • Tell your doctor if you have a history of liver disease. Patients with liver disease, who are 
treated for hepatitis B with antiviral medicines, have a higher risk of severe and potentially 
fatal liver complications. Your doctor may need to carry out blood tests to monitor your liver 
function.

 • Talk to your doctor or pharmacist if you have had kidney disease or if tests have shown 
problems with your kidneys. Before starting treatment and during treatment, your doctor 
may order blood tests to monitor how your kidneys work.

 • Talk to your doctor if you also have hepatitis C or D. Vemlidy has not been tested on 
patients who have hepatitis C or D as well as hepatitis B.

 • Talk to your doctor if you also have HIV. If you are not sure whether you have HIV, your 
doctor should offer you HIV testing before you start taking Vemlidy for hepatitis B.

à If any of these apply to you, talk to your doctor before taking Vemlidy.

Children and adolescents

Do not give this medicine to children who are under 12 years old or weigh less than 35 kg. 
Vemlidy has not been tested in children aged less than 12 years old or weighing less than 35 kg.

Other medicines and Vemlidy

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 
medicines. Vemlidy may interact with other medicines. As a result, the amounts of Vemlidy or 
other medicines in your blood may change. This may stop your medicines from working properly, 
or may make any side effects worse.

Medicines used in treating hepatitis B infection

Do not take Vemlidy with other medicines containing:

 • tenofovir alafenamide

 • tenofovir disoproxil fumarate

 • adefovir dipivoxil

Other types of medicines

Talk to your doctor if you are taking:

 • antibiotics used to treat bacterial infections including tuberculosis, containing:

- rifabutin, rifampicin or rifapentine

 • antiviral medicines used to treat HIV, such as:

- ritonavir or cobicistat boosted darunavir, lopinavir or atazanavir

 • anticonvulsants used to treat epilepsy, such as:

- carbamazepine, oxcarbazepine, phenobarbital or phenytoin

 • herbal remedies used to treat depression and anxiety, containing:

- St. John’s wort (Hypericum perforatum)

 • antifungal medicines used to treat fungal infections, containing:

- ketoconazole or itraconazole

à Tell your doctor if you are taking these or any other medicines.

Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, 
ask your doctor for advice before taking this medicine.

 • Take steps to avoid getting pregnant during treatment with Vemlidy. You must use an 
effective method of contraception. Tell your doctor immediately if you become pregnant.

 • Do not breast-feed during treatment with Vemlidy. It is recommended that you do not 
breast-feed to avoid passing tenofovir alafenamide or tenofovir to the baby through breast 
milk.

Driving and using machines

Vemlidy can cause dizziness. If you feel dizzy when taking Vemlidy, do not drive and do not use 
any tools or machines.

Vemlidy contains lactose

Tell your doctor if you are lactose-intolerant or intolerant to other sugars. Vemlidy contains 
lactose monohydrate.

3. How to take Vemlidy

Always take this medicine exactly as your doctor has told you. Check with your doctor or 
pharmacist if you are not sure.

The recommended dose is one tablet once a day. Treatment should continue for as long as your 
doctor tells you. Usually this is for at least 6 to 12 months and may be for many years.

If you take more Vemlidy than you should

If you accidentally take more than the recommended dose of Vemlidy you may be at increased 
risk of experiencing possible side effects with this medicine (see section 4, Possible side effects).

Contact your doctor or nearest emergency department immediately for advice. Keep the tablet 
bottle with you so that you can easily describe what you have taken.

If you forget to take Vemlidy

It is important not to miss a dose of Vemlidy. If you do miss a dose, work out how long since you 
should have taken it.

 • If it is less than 18 hours after you usually take Vemlidy, take it as soon as you can, and then 
take your next dose at its regular time.

 • If it is more than 18 hours after you usually take Vemlidy, then do not take the missed dose. 
Wait and take the next dose at the regular time. Do not take a double dose to make up for a 
forgotten tablet.

If you are sick (vomit) less than 1 hour after taking Vemlidy, take another tablet. You do not 
need to take another tablet if you are sick (vomit) more than 1 hour after taking Vemlidy.

If you stop taking Vemlidy

Do not stop taking Vemlidy without your doctor’s advice. Stopping treatment with Vemlidy 
may cause your hepatitis B to get worse. In some patients with advanced liver disease or cirrhosis, 
this could be life-threatening. If you stop taking Vemlidy, you will need regular health checks and 
blood tests for several months to check your hepatitis B infection.

 • Talk to your doctor before you stop taking Vemlidy for any reason, particularly if you are 
experiencing any side effects or you have another illness.

 • Tell your doctor immediately about new or unusual symptoms after you stop treatment, 
particularly symptoms you associate with hepatitis B infection.

 • Talk to your doctor before you restart taking Vemlidy tablets.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

Very common side effects
(may affect more than 1 in 10 people)

 • Headache

Common side effects
(may affect up to 1 in 10 people)

 • Diarrhoea

 • Being sick (vomiting)

 • Feeling sick (nausea)

 • Dizziness

 • Stomach pain

 • Joint pain (arthralgia)

 • Rash

 • Itchiness

 • Feeling bloated

 • Wind (flatulence)

 • Feeling tired 

Tests may also show:

 • Increased level of a liver enzyme (ALT) in the blood

à If any of these side effects get serious tell your doctor.

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any possible 
side effects not listed in this leaflet. 

To report suspected adverse reactions, contact Gilead Sciences, Inc. at safety_fc@gilead.com.

By reporting side effects you can help provide more information on the safety of this medicine.

5. How to store Vemlidy

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the bottle and carton after {EXP}. 
The expiry date refers to the last day of that month.

Store below 30°C (86°F). Keep container tightly closed. Dispense only in original container.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how 
to throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What Vemlidy contains 

The active substance is tenofovir alafenamide. Each Vemlidy film-coated tablet contains tenofovir 
alafenamide fumarate, equivalent to 25 mg of tenofovir alafenamide.

The other ingredients are

Tablet core:

Lactose monohydrate, microcrystalline cellulose (E460(i)), croscarmellose sodium (E468), 
magnesium stearate (E470b).

Film-coating:

Polyvinyl alcohol (E1203), titanium dioxide (E171), macrogol (E1521), talc (E553b), iron 
oxide yellow (E172).

What Vemlidy looks like and contents of the pack

Vemlidy film-coated tablets are yellow, round, printed (or marked) with “GSI” on one side of the 
tablet and “25” on the other side of the tablet. Vemlidy comes in bottles of 30 tablets (with a 
silica gel desiccant that must be kept in the bottle to help protect your tablets). The silica gel 
desiccant is contained in a separate sachet or canister and should not be swallowed.

The following pack sizes are available: outer cartons containing 1 bottle of 30 film-coated tablets 

Manufactured and distributed by:  
Gilead Sciences, Inc. 
Foster City, CA 94404

Manufactured by:
Gilead Sciences Ireland UC 
Carrigtohill
County Cork
Ireland

Released by:
Gilead Sciences Ireland UC 
Carrigtohill
County Cork
Ireland

Registration Numbers:
NAFDAC Reg. No.: XXXX
Zambia: XXXX
Uganda: XXXX
Tanzania: XXXX
Ethiopia: XXXX
Zimbabwe: XXXX
Kenya: XXXX
Mozambique: XXXX
Ghana: XXXX
Tunisia: XXXX
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▼Ce médicament fait l’objet d’une surveillance supplémentaire qui permettra l’identification rapide de 
nouvelles informations relatives à la sécurité. Les professionnels de la santé déclarent tout effet indésirable 
suspecté. Voir rubrique 4.8 pour les modalités de déclaration des effets indésirables.

Classification 
Sur ordonnance uniquement 
Médicament soumis à prescription médicale

PROGRAMME GILEAD POUR L’AFRIQUE

1. DÉNOMINATION DU MÉDICAMENT

Vemlidy 25 mg comprimés pelliculés.

2. COMPOSITION QUALITATIVE ET QUANTITATIVE

Chaque comprimé pelliculé contient du fumarate de ténofovir alafénamide équivalent à 25 mg de ténofovir 
alafénamide.

Excipient à effet notoire

Chaque comprimé contient 95 mg de lactose (monohydraté).

Pour la liste complète des excipients, voir rubrique 6.1.

3. FORME PHARMACEUTIQUE

Comprimé pelliculé.

Comprimés pelliculés de couleur jaune, de forme ronde, de 8 mm de diamètre, portant sur une face l’inscription 
« GSI » et sur l’autre face « 25 ».

4. INFORMATIONS CLINIQUES

4.1 Indications thérapeutiques

Vemlidy est indiqué pour le traitement de l’hépatite B chronique chez les adultes et les adolescents (âgés de 
12 ans et plus, pesant au moins 35 kg) (voir rubrique 5.1).

4.2 Posologie et mode d’administration

Le traitement doit être initié par un médecin expérimenté dans la prise en charge de l’hépatite B chronique.

Posologie

Adultes et adolescents (de 12 ans et plus et pesant au moins 35 kg) : un comprimé une fois par jour.

Arrêt du traitement

L’arrêt du traitement peut être envisagé comme suit (voir rubrique 4.4) :

 • Chez les patients AgHBe positifs non cirrhotiques, le traitement doit être administré pendant au moins 6 à 
12 mois après confirmation de la séroconversion HBe (négativation Ag HBe et indétectabilité de l’ADN du 
VHB avec détection d’anti-HBe) ou jusqu’à séroconversion HBs ou jusqu’à la mise en évidence d’une perte 
d’efficacité (voir rubrique 4.4). Une réévaluation régulière est recommandée après l’arrêt du traitement 
pour détecter une éventuelle rechute virologique.

 • Chez les patients AgHBe négatifs non cirrhotiques, le traitement doit être administré au moins jusqu’à la 
séroconversion HBs ou jusqu’à la mise en évidence d’une perte d’efficacité. En cas de traitement prolongé 
d’une durée supérieure à 2 ans, une réévaluation régulière est recommandée afin de confirmer que la 
poursuite du traitement choisi reste adapté au patient.

Dose oubliée

Si une dose a été oubliée et que moins de 18 heures se sont écoulées depuis l’heure habituelle de prise du 
traitement, le patient doit prendre Vemlidy dès que possible, et poursuivre le traitement normalement. Si plus 
de 18 heures se sont écoulées depuis l’heure habituelle de prise de la dose, le patient ne doit pas prendre la dose 
oubliée mais simplement poursuivre le traitement normalement. 

Si le patient vomit dans l’heure suivant la prise de Vemlidy, le patient doit prendre un autre comprimé. Si le 
patient vomit plus de 1 heure après la prise de Vemlidy, il est inutile qu’il prenne une autre dose.

Populations particulières

Personnes âgées

Aucun ajustement de la dose de Vemlidy n’est nécessaire chez les patients de 65 ans ou plus (voir rubrique 5.2).

Insuffisance rénale

Aucun ajustement de la dose de Vemlidy n’est nécessaire chez les adultes ou les adolescents (d’au moins 12 ans 
et pesant au moins 35 kg) présentant une clairance de la créatinine estimée (ClCr) ≥ 15 ml/min ni chez les 
patients présentant une ClCr < 15 ml/min sous hémodialyse.

Les jours d’hémodialyse, Vemlidy doit être administré à la fin du traitement d’hémodialyse (voir rubrique 5.2).

Aucune recommandation posologique ne peut être établie pour les patients non hémodialysés avec une 
ClCr < 15 ml/min (voir rubrique 4.4).

Insuffisance hépatique

Aucun ajustement de la dose de Vemlidy n’est nécessaire chez les patients insuffisants hépatiques (voir 
rubriques 4.4 et 5.2).

Population pédiatrique

La sécurité et l’efficacité de Vemlidy chez les enfants âgés de moins de 12 ans, ou pesant < 35 kg, n’ont pas 
encore été établies. Aucune donnée n’est disponible.

Mode d’administration 

Voie orale. Les comprimés pelliculés de Vemlidy doivent être pris avec de la nourriture.

4.3 Contre-indications

Hypersensibilité à la substance active ou à l’un des excipients mentionnés à la rubrique 6.1.

4.4 Mises en garde spéciales et précautions d’emploi

Transmission du VHB

Les patients devront être informés que Vemlidy ne supprime pas le risque de transmission du VHB à d’autres 
personnes par contact sexuel ou contamination par le sang. Des précautions appropriées doivent continuer à 
être prises.

Patients avec maladie hépatique décompensée

Aucune donnée n’est disponible concernant la sécurité et l’efficacité de Vemlidy chez les patients infectés par le 
VHB et présentant une maladie hépatique décompensée et un score de Child-Pugh-Turcotte (CPT) > 9 (classe C). 
Ces patients peuvent être exposés à un risque plus élevé d’effets indésirables hépatiques ou rénaux graves. 
Il convient donc de surveiller étroitement les paramètres hépatobiliaires et rénaux dans cette population de 
patients (voir rubrique 5.2).

Exacerbation de l’hépatite

Exacerbations de la maladie au cours du traitement 

Les exacerbations spontanées de l’hépatite B chronique sont relativement fréquentes et se manifestent par 
des élévations transitoires du taux sérique d’alanine aminotransférase (ALAT). Une fois le traitement antiviral 
instauré, le taux sérique d’ALAT peut augmenter chez certains patients. Chez les patients atteints d’une maladie 
hépatique compensée, ces élévations du taux sérique d’ALAT ne s’accompagnent généralement pas d’une 
augmentation de la concentration sérique de la bilirubine ou d’une décompensation hépatique. Les patients 
atteints de cirrhose peuvent présenter un risque plus important de décompensation hépatique suite à une 
exacerbation de l’hépatite et doivent donc faire l’objet d’une surveillance étroite pendant le traitement.

Exacerbations de la maladie après l’arrêt du traitement

Des exacerbations aiguës de l’hépatite ont été rapportées chez des patients ayant arrêté le traitement contre 
l’hépatite B, habituellement en association avec une élévation d’ADN du VHB dans le plasma. La majorité des cas 
ont été spontanément résolutifs, mais des exacerbations sévères, parfois fatales, peuvent survenir après l’arrêt 
du traitement de l’hépatite B. La fonction hépatique doit être surveillée régulièrement tant sur le plan clinique 
que biologique pendant au moins 6 mois après l’arrêt du traitement contre l’hépatite B. Si nécessaire, une reprise 
du traitement contre l’hépatite B pourra s’imposer.

Chez les patients atteints d’une maladie hépatique avancée ou d’une cirrhose, l’arrêt du traitement n’est pas 
recommandé car une exacerbation de l’hépatite post-traitement pourrait entraîner une décompensation 
hépatique. Les exacerbations de la maladie hépatique sont particulièrement graves et peuvent même s’avérer 
fatales chez les patients atteints d’une maladie hépatique décompensée.

Insuffisance rénale 

Clairance de la créatinine < 30 ml/min

L’utilisation de Vemlidy une fois par jour chez les patients présentant une ClCr ≥ 15 ml/min mais < 30 ml/ min 
ainsi que chez les patients présentant une ClCr < 15 ml/min sous hémodialyse est fondée sur des données 
pharmacocinétiques très limitées ainsi que sur une modélisation et une simulation. Aucune donnée de sécurité 
n’est disponible concernant l’utilisation de Vemlidy pour le traitement de patients infectés par le VHB présentant 
une ClCr < 30 ml/min.

L’utilisation de Vemlidy n’est pas recommandée chez les patients présentant une ClCr < 15 ml/min et qui ne sont 
pas sous hémodialyse (voir rubrique 4.2).

Néphrotoxicité

Un risque potentiel de néphrotoxicité résultant d’une exposition chronique à de faibles doses de ténofovir dans 
le cadre du traitement par le ténofovir alafénamide ne peut être exclu (voir rubrique 5.3).

Patients co-infectés par le VHB et le virus de l’hépatite C ou D

Aucunes données ne sont disponibles concernant la sécurité et l’efficacité de Vemlidy chez les patients 
co-infectés par le virus de l’hépatite C ou D. Les recommandations relatives aux co-administrations pour le 
traitement de l’hépatite C doivent être suivies (voir rubrique 4.5).

Co-infection par le virus de l’hépatite B et par le VIH

La détection des anticorps anti-VIH doit être proposée à tous les patients infectés par le VHB dont le statut VIH-1 
est inconnu avant l’initiation du traitement par Vemlidy. Chez les patients qui sont co-infectés par le VHB et le 

VIH, Vemlidy doit être co-administré avec d’autres agents antirétroviraux pour s’assurer que le patient reçoive 
un traitement approprié contre le VIH (voir rubrique 4.5).

Co-administration avec d’autres médicaments

Vemlidy ne doit pas être co-administré avec des médicaments contenant du ténofovir alafénamide, du fumarate 
de ténofovir disoproxil ou de l’adéfovir dipivoxil.

La co-administration de Vemlidy avec certains anticonvulsivants (p. ex., carbamazépine, oxcarbazépine, 
phénobarbital et phénytoïne), certains antimycobactériens (p. ex., rifampicine, rifabutine et rifapentine) ou le 
millepertuis, n’est pas recommandée car ces substances sont toutes des inducteurs de la glycoprotéine P (P-gp) 
qui peuvent réduire les concentrations plasmatiques de ténofovir alafénamide.

La co-administration de Vemlidy avec les inhibiteurs puissants de la P-gp (p. ex., itraconazole et kétoconazole) 
peut augmenter les concentrations plasmatiques de ténofovir alafénamide et n’est donc pas recommandée.

Intolérance au lactose

Vemlidy contient du lactose monohydraté. En conséquence, les patients présentant des troubles héréditaires 
rares d’intolérance au galactose, de déficit en lactase de Lapp ou de malabsorption du glucose-galactose, ne 
doivent pas prendre ce médicament.

4.5 Interactions avec d’autres médicaments et autres formes d’interactions

Les études d’interaction n’ont été réalisées que chez l’adulte.

Vemlidy ne doit pas être co-administré avec d’autres médicaments contenant du fumarate de ténofovir 
disoproxil, du ténofovir alafénamide ou de l’adéfovir dipivoxil.

Médicaments pouvant affecter le ténofovir alafénamide

Le ténofovir alafénamide est transporté par la P-gp et la protéine de résistance du cancer du sein (BCRP). 
Les médicaments inducteurs de la P-gp (p. ex., rifampicine, rifabutine, carbamazépine, phénobarbital ou 
millepertuis) peuvent réduire les concentrations plasmatiques de ténofovir alafénamide, ce qui peut entraîner 
une perte de l’effet thérapeutique de Vemlidy. La co-administration de ce type de médicaments avec Vemlidy 
n’est pas recommandée.

La co-administration de Vemlidy avec des médicaments inhibiteurs de la P-gp et/ou de la BCRP peut accroître 
la concentration plasmatique de ténofovir alafénamide. La co-administration d’inhibiteurs puissants de la P-gp 
avec Vemlidy n’est pas recommandée.

Le ténofovir alafénamide est un substrat de l’OATP1B et de l’OATP1B3 in vitro. La distribution du ténofovir 
alafénamide dans l’organisme peut être affectée par l’activité de l’OATP1B1 et/ou de l’OATP1B3.

Effet du ténofovir alafénamide sur les autres médicaments

In vitro,le ténofovir alafénamide n’est pas un inhibiteur du CYP1A2, du CYP2B6, du CYP2C8, du CYP2C9, du 
CYP2C19 ni du CYP2D6. In vivo, ce n’est pas un inhibiteur du CYP3A.

In vitro,le ténofovir alafénamide n’est pas un inhibiteur de l’uridine diphosphate glucuronosyltransférase 
(UGT) 1A1 humaine. On ne sait pas si le ténofovir alafénamide est un inhibiteur d’autres enzymes UGT.

Les informations relatives aux interactions médicamenteuses entre Vemlidy et des médicaments susceptibles 
d’être pris simultanément sont résumées dans le tableau 1 ci-dessous (« ↑ » représente une augmentation, 
« ↓ » une diminution, « ↔ » l’absence de changement, « b.i.d. » signifie deux fois par jour, « s.d. » dose unique, 
« q.d. » une fois par jour et « IV » en intraveineuse). Les interactions médicamenteuses décrites reposent sur des 
études menées avec le ténofovir alafénamide ou constituent des interactions médicamenteuses potentielles 
pouvant se produire avec Vemlidy.

Tableau 1 : Interactions entre Vemlidy et d’autres médicaments

Médicament par classes 
thérapeutiques

Effets sur les concentrations des 
médicaments a,b.

Rapport moyen (intervalle de 
confiance à 90 %) pour l’ASC, la 
Cmax, la Cmin

Recommandation concernant la  
co-administration avec Vemlidy

ANTICONVULSIVANTS

Carbamazépine
(300 mg par voie orale, b.i.d.)

Ténofovir alafénamidec

(25 mg par voie orale, s.d.)

Ténofovir alafénamide
↓ Cmax 0,43 (0,36, 0,51)
↓ ASC 0,45 (0,40, 0,51)

Ténofovir
↓ Cmax 0,70 (0,65, 0,74)
↔ ASC 0,77 (0,74, 0,81)

La co-administration n’est pas 
recommandée.

Oxcarbazépine
Phénobarbital

Interaction non étudiée.
Prévisible :
↓ Ténofovir alafénamide

La co-administration n’est pas 
recommandée.

Phénytoïne Interaction non étudiée.
Prévisible :
↓ Ténofovir alafénamide

La co-administration n’est pas 
recommandée.

Midazolamd

(2,5 mg par voie orale, s.d.)

Ténofovir alafénamidec

(25 mg par voie orale, q.d.)

Midazolam
↔ Cmax 1,02 (0,92, 1,13)
↔ ASC 1,13 (1,04, 1,23)

Aucun ajustement de la dose de 
midazolam (administré par voie orale 
ou IV) n’est nécessaire.

Midazolamd

(1 mg IV, s.d.)

Ténofovir alafénamidec

(25 mg par voie orale, q.d.)

Midazolam
↔ Cmax 0,99 (0,89, 1,11)
↔ ASC 1,08 (1,04, 1,14)

ANTIDÉPRESSEURS

Sertraline
(50 mg par voie orale, s.d.)

Ténofovir alafénamidee

(10 mg par voie orale, q.d.)

Ténofovir alafénamide
↔ Cmax 1,00 (0,86, 1,16)
↔ ASC 0,96 (0,89, 1,03)

Ténofovir
↔ Cmax 1,10 (1,00, 1,21)
↔ ASC 1,02 (1,00, 1,04)
↔ Cmin 1,01 (0,99, 1,03)

Aucun ajustement de la dose de 
Vemlidy ou de sertraline n’est 
nécessaire.

Sertraline
(50 mg par voie orale, s.d.)

Ténofovir alafénamidee

(10 mg par voie orale, q.d.)

Sertraline
↔ Cmax 1,14 (0,94, 1,38)
↔ ASC 0,93 (0,77, 1,13)

ANTIFONGIQUES

Itraconazole
Kétoconazole

Interaction non étudiée.
Prévisible :
↑ Ténofovir alafénamide

La co-administration n’est pas 
recommandée.

ANTIMYCOBACTÉRIENS

Rifampicine
Rifapentine

Interaction non étudiée.
Prévisible :
↓ Ténofovir alafénamide

La co-administration n’est pas 
recommandée.

Rifabutine Interaction non étudiée.
Prévisible :
↓ Ténofovir alafénamide

La co-administration n’est pas 
recommandée.

AGENTS ANTIVIRAUX CONTRE LE VHC

Sofosbuvir (400 mg par voie orale, 
q.d.)

Interaction non étudiée.
Prévisible :
↔ Sofosbuvir
↔ GS-331007

Aucun ajustement de la dose de 
Vemlidy ou de sofosbuvir n’est 
nécessaire.

Lédipasvir/sofosbuvir
(90 mg/400 mg par voie orale, q.d.)

Ténofovir alafénamidef

(25 mg par voie orale, q.d.)

Lédipasvir
↔ Cmax 1,01 (0,97, 1,05)
↔ ASC 1,02 (0,97, 1,06)
↔ Cmin 1,02 (0,98, 1,07)

Sofosbuvir
↔ Cmax 0,96 (0,89, 1,04)
↔ ASC 1,05 (1,01, 1,09)

GS-331007 g

↔ Cmax 1,08 (1,05, 1,11)
↔ ASC 1,08 (1,06, 1,10)
↔ Cmin 1,10 (1,07, 1,12)

Ténofovir alafénamide
↔ Cmax 1,03 (0,94, 1,14)
↔ ASC 1,32 (1,25, 1,40)

Ténofovir
↑ Cmax 1,62 (1,56, 1,68)
↑ ASC 1,75 (1,69, 1,81)
↑ Cmin 1,85 (1,78, 1,92)

Aucun ajustement de la dose de 
Vemlidy ou de lédipasvir/sofosbuvir 
n’est nécessaire.

Sofosbuvir/velpatasvir
(400 mg/100 mg par voie orale, q.d.)

Interaction non étudiée.
Prévisible :
↔ Sofosbuvir
↔ GS-331007
↔ Velpatasvir
↑ Ténofovir alafénamide

Aucun ajustement de la dose de 
Vemlidy ou de sofosbuvir/velpatasvir 
n’est nécessaire.

ANTIRÉTROVIRAUX CONTRE LE VIH - INHIBITEURS DE LA PROTÉASE

Atazanavir/cobicistat
(300 mg/150 mg par voie orale, q.d.)

Ténofovir alafénamidec

(10 mg par voie orale, q.d.)

Ténofovir alafénamide
↑ Cmax 1,80 (1,48, 2,18)
↑ ASC 1,75 (1,55, 1,98)

Ténofovir
↑ Cmax 3,16 (3,00, 3,33)
↑ ASC 3,47 (3,29, 3,67)
↑ Cmin 3,73 (3,54, 3,93)

Atazanavir
↔ Cmax 0,98 (0,94, 1,02)
↔ ASC 1,06 (1,01, 1,11)
↔ Cmin 1,18 (1,06, 1,31)

Cobicistat
↔ Cmax 0,96 (0,92, 1,00)
↔ ASC 1,05 (1,00, 1,09)
↑ Cmin 1,35 (1,21, 1,51)

La co-administration n’est pas 
recommandée.

Médicament par classes 
thérapeutiques

Effets sur les concentrations des 
médicaments a,b.

Rapport moyen (intervalle de 
confiance à 90 %) pour l’ASC, la 
Cmax, la Cmin

Recommandation concernant la  
co-administration avec Vemlidy

Atazanavir/ritonavir
(300 mg/100 mg par voie orale, q.d.)

Ténofovir alafénamidec

(10 mg par voie orale, s.d.)

Ténofovir alafénamide
↑ Cmax 1,77 (1,28, 2,44)
↑ ASC 1,91 (1,55, 2,35)

Ténofovir
↑ Cmax 2,12 (1,86, 2,43)
↑ ASC 2,62 (2,14, 3,20)

Atazanavir
↔ Cmax 0,98 (0,89, 1,07)
↔ ASC 0,99 (0,96, 1,01)
↔ Cmin 1,00 (0,96, 1,04)

La co-administration n’est pas 
recommandée.

Darunavir/cobicistat
(800 mg/150 mg par voie orale, q.d.)

Ténofovir alafénamidec

(25 mg par voie orale, q.d.)

Ténofovir alafénamide
↔ Cmax 0,93 (0,72, 1,21)
↔ ASC 0,98 (0,80, 1,19)

Ténofovir
↑ Cmax 3,16 (3,00, 3,33)
↑ ASC 3,24 (3,02, 3,47)
↑ Cmin 3,21 (2,90, 3,54)

Darunavir
↔ Cmax 1,02 (0,96, 1,09)
↔ ASC 0,99 (0,92, 1,07)
↔ Cmin 0,97 (0,82, 1,15)

Cobicistat
↔ Cmax 1,06 (1,00, 1,12)
↔ ASC 1,09 (1,03, 1,15)
↔ Cmin 1,11 (0,98, 1,25)

La co-administration n’est pas 
recommandée.

Darunavir/ritonavir
(800 mg/100 mg par voie orale, q.d.)

Ténofovir alafénamidec

(10 mg par voie orale, s.d.)

Ténofovir alafénamide
↑ Cmax 1,42 (0,96, 2,09)
↔ ASC 1,06 (0,84, 1,35)

Ténofovir
↑ Cmax 2,42 (1,98, 2,95)
↑ ASC 2,05 (1,54, 2,72)

Darunavir
↔ Cmax 0,99 (0,91, 1,08)
↔ ASC 1,01 (0,96, 1,06)
↔ Cmin 1,13 (0,95, 1,34)

La co-administration n’est pas 
recommandée.

Lopinavir/ritonavir
(800 mg/200 mg par voie orale, q.d.)

Ténofovir alafénamidec

(10 mg par voie orale, s.d.)

Ténofovir alafénamide
↑ Cmax 2,19 (1,72, 2,79)
↑ ASC 1,47 (1,17, 1,85)

Ténofovir
↑ Cmax 3,75 (3,19, 4,39)
↑ ASC 4,16 (3,50, 4,96)

Lopinavir
↔ Cmax 1,00 (0,95, 1,06)
↔ ASC 1,00 (0,92, 1,09)
↔ Cmin 0,98 (0,85, 1,12)

La co-administration n’est pas 
recommandée.

Tipranavir/ritonavir Interaction non étudiée.
Prévisible :
↓ Ténofovir alafénamide

La co-administration n’est pas 
recommandée.

ANTIRÉTROVIRAUX CONTRE LE VIH – INHIBITEURS DE L’INTÉGRASE

Dolutégravir 
(50 mg par voie orale, q.d.)

Ténofovir alafénamidec

(10 mg par voie orale, s.d.)

Ténofovir alafénamide
↑ Cmax 1,24 (0,88, 1,74)
↑ ASC 1,19 (0,96, 1,48)

Ténofovir
↔ Cmax 1,10 (0,96, 1,25)
↑ ASC 1,25 (1,06, 1,47)

Dolutégravir
↔ Cmax 1,15 (1,04, 1,27)
↔ ASC 1,02 (0,97, 1,08)
↔ Cmin 1,05 (0,97, 1,13)

Aucun ajustement de la dose de 
Vemlidy ou de dolutégravir n’est 
nécessaire.

Raltégravir Interaction non étudiée.
Prévisible :
↔ Ténofovir alafénamide
↔ Raltégravir

Aucun ajustement de la dose de 
Vemlidy ou de raltégravir n’est 
nécessaire.

ANTIRÉTROVIRAUX CONTRE LE VIH – INHIBITEURS NON NUCLÉOSIDIQUES DE LA TRANSCRIPTASE INVERSE

Efavirenz 
(600 mg par voie orale, q.d.)

Ténofovir alafénamideh

(40 mg par voie orale, q.d.)

Ténofovir alafénamide
↓ Cmax 0,78 (0,58, 1,05)
↔ ASC 0,86 (0,72, 1,02)

Ténofovir
↓ Cmax 0,75 (0,67, 0,86)
↔ ASC 0,80 (0,73, 0,87)
↔ Cmin 0,82 (0,75, 0,89)

Prévisible :
↔ Efavirenz

Aucun ajustement de la dose de 
Vemlidy ou d’efavirenz n’est nécessaire.

Névirapine Interaction non étudiée.
Prévisible :
↔ Ténofovir alafénamide
↔ Névirapine

Aucun ajustement de la dose de 
Vemlidy ou de névirapine n’est 
nécessaire.

Rilpivirine 
(25 mg par voie orale, q.d.)

Ténofovir alafénamide
(25 mg par voie orale, q.d.)

Ténofovir alafénamide
↔ Cmax 1,01 (0,84, 1,22)
↔ ASC 1,01 (0,94, 1,09)

Ténofovir
↔ Cmax 1,13 (1,02, 1,23)
↔ ASC 1,11 (1,07, 1,14)
↔ Cmin 1,18 (1,13, 1,23)

Rilpivirine
↔ Cmax 0,93 (0,87, 0,99)
↔ ASC 1,01 (0,96, 1,06)
↔ Cmin 1,13 (1,04, 1,23)

Aucun ajustement de la dose de 
Vemlidy ou de rilpivirine n’est 
nécessaire.

ANTIRÉTROVIRAUX CONTRE LE VIH – ANTAGONISTES DU CCR5

Maraviroc Interaction non étudiée.
Prévisible :
↔ Ténofovir alafénamide
↔ Maraviroc

Aucun ajustement de la dose de 
Vemlidy ou du maraviroc n’est 
nécessaire.

SUPPLÉMENTS À BASE DE PLANTES

Millepertuis (Hypericum 
perforatum)

Interaction non étudiée.
Prévisible :
↓ Ténofovir alafénamide

La co-administration n’est pas 
recommandée.

CONTRACEPTIFS ORAUX

Norgestimate
(0,180 mg/0,215 mg/0,250 mg par 
voie orale, q.d.)

Éthinylestradiol
(0,025 mg par voie orale, q.d.)

Ténofovir alafénamidec

(25 mg par voie orale, q.d.)

Norgestromine
↔ Cmax 1,17 (1,07, 1,26)
↔ ASC 1,12 (1,07, 1,17)
↔ Cmin 1,16 (1,08, 1,24)

Norgestrel
↔ Cmax 1,10 (1,02, 1,18)
↔ ASC 1,09 (1,01, 1,18)
↔ Cmin 1,11 (1,03, 1,20)

Éthinylestradiol
↔ Cmax 1,22 (1,15, 1,29)
↔ ASC 1,11 (1,07, 1,16)
↔ Cmin 1,02 (0,93, 1,12)

Aucun ajustement de la dose de 
Vemlidy ou de norgestimate/
éthinylestradiol n’est nécessaire.

a.  Toutes les études d’interaction sont menées sur des volontaires sains
b.  Toutes les limites sans effet sont de 70 %–143 % 
c.  Étude menée avec le comprimé à dose fixe associant emtricitabine/ténofovir alafénamide
d.  Substrat sensible du CYP3A4
e.  Étude menée avec le comprimé à dose fixe associant elvitégravir/cobicistat/emtricitabine/ténofovir alafénamide
f.  Étude menée avec le comprimé à dose fixe associant emtricitabine/rilpivirine/ténofovir alafénamide
g.  Principal métabolite nucléosidique circulant du sofosbuvir
h.  Étude menée avec 40 mg de ténofovir alafénamide et 200 mg d’emtricitabine

4.6 Fertilité, grossesse et allaitement

Grossesse

Il n’existe pas de données, ou il existe des données limitées (moins de 300 grossesses) sur l’utilisation du 
ténofovir alafénamide chez la femme enceinte. Cependant, un grand nombre de grossesses (sur plus de 
1 000 issues de grossesses exposées) n’a mis en évidence aucun effet malformatif, ni toxique pour le fœtus ou le 
nouveau-né du fumarate de ténofovir disoproxil.

Les études effectuées chez l’animal n’ont pas mis en évidence d’effets délétères directs ou indirects sur la 
reproduction (voir rubrique 5.3.).

La prescription de Vemlidy peut être envisagée pendant la grossesse si nécessaire.

Allaitement

L’excrétion du ténofovir alafénamide dans le lait maternel humain n’est pas connue. Cependant, il a été montré 
dans des études effectuées chez l’animal que le ténofovir est excrété dans le lait. Il n’existe pas de données 
suffisantes sur les effets du ténofovir chez les nouveau-nés/nourrissons.

Un risque pour les enfants allaités ne peut être exclu. Par conséquent, Vemlidy ne doit pas être utilisé pendant 
l’allaitement.

Fertilité

Il n’existe pas de données quant à l’effet de Vemlidy sur la fertilité chez l’Homme. Les études effectuées chez 
l’animal n’ont pas mis en évidence d’effets délétères du ténofovir alafénamide sur la fertilité.

4.7 Effets sur l’aptitude à conduire des véhicules et à utiliser des machines

Vemlidy n’a aucun effet ou un effet négligeable sur l’aptitude à conduire des véhicules et à utiliser des machines. 
Les patients doivent être informés que des étourdissements ont été rapportés pendant le traitement par 
Vemlidy.

4.8 Effets indésirables

Résumé du profil de sécurité

L’évaluation des effets indésirables repose sur les données de sécurité issues de l’analyse réalisée à la semaine 72 
(durée médiane d’exposition de 88 semaines) de 2 études de phase 3 dans lesquelles 866 patients infectés par 
le VHB ont reçu 25 mg de ténofovir alafénamide une fois par jour. Les effets indésirables les plus fréquemment 
signalés ont été des maux de tête (11 %), des nausées (6 %) et une fatigue (6 %).

Tableau récapitulatif des effets indésirables

Les effets indésirables suivants ont été identifiés avec le ténofovir alafénamide chez les patients atteints d’une 
hépatite B chronique (tableau 2). Les effets indésirables sont listés ci-dessous par classe de systèmes d’organes 
et par fréquence. Les fréquences sont définies comme suit : très fréquent (≥ 1/10), fréquent (≥ 1/100, < 1/10), 
peu fréquent (≥ 1/1 000, < 1/100), rare (≥ 1/10 000, < 1/1 000) ou très rare (< 1/10 000).

Tableau 2 : Effets indésirables identifiés avec le ténofovir alafénamide 

Classe de systèmes d’organes

Fréquence Effet indésirable 

Affections gastro-intestinales

Fréquent
Diarrhées, vomissements, nausées, douleurs abdominales, distension abdominale, 
flatulences

Troubles généraux et anomalies au site d’administration

Fréquent Fatigue 

Affections du système nerveux

Très fréquent Maux de tête

Fréquent Étourdissements

Affections de la peau et du tissu sous-cutané

Fréquent Éruption, prurit

Affections hépatobiliaires

Fréquent Augmentation de l’ALAT

Affections musculo-squelettiques et systémiques

Fréquent Arthralgie

Déclaration des effets indésirables suspectés

La déclaration des effets indésirables suspectés après autorisation du médicament est importante. Elle permet 
une surveillance continue du rapport bénéfice/risque du médicament. Les professionnels de santé déclarent tout 
effet indésirable suspecté à Gilead Sciences Inc. à la safety_fc@gilead.com.

4.9 Surdosage

En cas de surdosage, le patient devra être surveillé afin d’identifier d’éventuelles manifestations toxiques (voir 
rubrique 4.8).

Le traitement d’un surdosage de Vemlidy repose sur une prise en charge générale symptomatique incluant 
l’observation de l’état clinique du patient.

Le ténofovir est éliminé efficacement par hémodialyse, avec un coefficient d’extraction d’environ 54 %. On 
ignore si le ténofovir peut être éliminé par dialyse péritonéale.

5. PROPRIÉTÉS PHARMACOLOGIQUES

5.1 Propriétés pharmacodynamiques

Classe pharmacothérapeutique : Antiviral à usage systémique, inhibiteurs nucléosidiques et nucléotidiques de 
la transcriptase inverse ; code ATC : J05AF13.

Mécanisme d’action

Le ténofovir alafénamide est un précurseur phosphonamidate du ténofovir (analogue de la 2’-désoxyadénosine 
monophosphate). Le ténofovir alafénamide pénètre dans les hépatocytes primaires par diffusion passive 
et grâce aux transporteurs hépatiques OATP1B1 et OATP1B3. Le ténofovir alafénamide est principalement 
hydrolysé par la carboxylestérase 1 pour former le ténofovir dans les hépatocytes primaires. Le ténofovir 
intracellulaire est ensuite phosphorylé pour donner le métabolite pharmacologiquement actif, le ténofovir 
diphosphate. Le ténofovir diphosphate inhibe la réplication du VHB en étant incorporé dans l’ADN viral par la 
transcriptase inverse du VHB, ce qui entraîne l’arrêt de l’élongation de la chaîne d’ADN.

Le ténofovir exerce une activité spécifique contre le virus de l’hépatite B et contre le virus de l’immunodéficience 
humaine (VIH-1 et VIH-2). Le ténofovir diphosphate est un faible inhibiteur des ADN polymérases de 
mammifères incluant l’ADN polymérase γ mitochondriale ; plusieurs essais incluant des analyses de l’ADN 
mitochondrial n’ont pas mis en évidence de toxicité mitochondriale in vitro.

Activité antivirale

L’activité antivirale du ténofovir alafénamide a été évaluée dans des cellules HepG2 contre un panel d’isolats 
cliniques du VHB représentant les génotypes A-H. La CE50 (concentration efficace à 50 %) du ténofovir 
alafénamide a été comprise entre 34,7 et 134,4 nM, avec une CE50 globale moyenne de 86,6 nM. La CC50 
(concentration cytotoxique à 50 %) dans les cellules HepG2 a été > 44 400 nM.

Résistance

Dans une analyse groupée de patients recevant Vemlidy, une analyse de séquence a été réalisée sur des isolats 
du VHB appariés avant initiation du traitement et sous traitement pour des patients ayant présenté un échec 
virologique (2 visites consécutives avec ADN du VHB ≥ 69 UI/ml après un résultat < 69 UI/ml, ou augmentation 
de 1,0 log10 ou plus de l’ADN du VHB comparativement au nadir) à la semaine 48 ou avec ADN du VHB 
≥ 69 UI/ ml lors de l’arrêt prématuré à la semaine 24 ou plus tard. Aucune substitution d’acides aminés associée 
à la résistance à Vemlidy n’a été identifiée sur 20 isolats appariés.

Résistance croisée

L’activité antivirale du ténofovir alafénamide contre un panel d’isolats contenant des mutations de résistance 
aux inhibiteurs nucléosidiques/nucléotidiques de la transcriptase inverse a été évaluée sur des cellules HepG2. 
Les isolats du VHB exprimant les substitutions rtV173L, rtL180M et rtM204V/I associées à la résistance à la 
lamivudine sont restés sensibles au ténofovir alafénamide (modification de la CE50 < 2 x). Les isolats du VHB 
exprimant les substitutions rtL180M, rtM204V plus rtT184G, rtS202G ou rtM250V associées à la résistance 
à l’entécavir sont restés sensibles au ténofovir alafénamide. Les isolats du VHB exprimant les substitutions 
uniques rtA181T, rtA181V ou rtN236T associées à la résistance à l’adéfovir sont restés sensibles au ténofovir 
alafénamide ; cependant, l’isolat du VHB exprimant rtA181V plus rtN236T a été moins sensible au ténofovir 
alafénamide (modification de la CE50 = 3,7 fois). La pertinence clinique de ces substitutions n’est pas connue.

Données cliniques

L’efficacité et la sécurité de Vemlidy chez les patients présentant une hépatite B chronique s’appuient sur les 
données à 48 semaines issues de deux études randomisées, en double aveugle, contrôlées par comparateur actif, 
études GS-US-320-0108 (« étude 108 ») et GS-US-320-0110 (« étude 110 »).

Dans l’étude 108, des patients négatifs pour l’Ag HBe naïfs de traitement ou ayant déjà été traités, avec fonction 
hépatique compensée, ont été randomisés selon un ratio de 2/1 pour recevoir Vemlidy (25 mg ; N = 285) une 
fois par jour ou le fumarate de ténofovir disoproxil (300 mg ; N = 140) une fois par jour. L’âge moyen des patients 
était de 46 ans ; 61 % étaient des hommes, 72 % étaient asiatiques, 25 % étaient blancs et 2 % (8 patients) 
étaient noirs ; 24 %, 38 % et 31 % étaient infectés par le VHB de génotype B, C et D, respectivement. 21 % 
avaient déjà été traités (traitement antérieur par antiviraux par voie orale, incluant l’entécavir [N = 41], la 
lamivudine [N = 42], le fumarate de ténofovir disoproxil [N = 21] ou autre [N = 18]). À l’inclusion, le niveau 
plasmatique moyen d’ADN du VHB était de 5,8 log10 UI/ml, le taux sérique moyen d’ALAT était de 94 U/l et 9 % 
des patients avaient un antécédent de cirrhose.

Dans l’étude 110, des patients positifs pour l’Ag HBe naïfs de traitement ou ayant déjà été traités, avec fonction 
hépatique compensée, ont été randomisés selon un ratio de 2/1 pour recevoir Vemlidy (25 mg ; N = 581) une 
fois par jour ou le fumarate de ténofovir disoproxil (300 mg ; N = 292) une fois par jour. L’âge moyen des patients 
était de 38 ans ; 64 % étaient des hommes, 82 % étaient asiatiques, 17 % étaient blancs et < 1 % (5 patients) 
étaient noirs. 17 %, 52 % et 23 % étaient infectés par le VHB de génotype B, C et D, respectivement, 26 % avaient 
déjà été traités (traitement antérieur par antiviraux par voie orale, incluant l’adéfovir [N = 42], l’entécavir 
[N = 117], la lamivudine [N = 84], la telbivudine [N = 25], le fumarate de ténofovir disoproxil [N = 70] ou autre 
[N = 17]). À l’inclusion, le niveau plasmatique moyen d’ADN du VHB était de 7,6 log10 UI/ml, le taux sérique 
moyen d’ALAT était de 120 U/l et 7 % des patients avaient un antécédent de cirrhose.

Le critère d’évaluation principal d’efficacité, dans les deux essais, était la proportion de patients avec un niveau 
plasmatique d’ADN du VHB inférieur à 29 UI/ml. Vemlidy a atteint les critères de non-infériorité par rapport au 
fumarate de ténofovir disoproxil pour l’obtention d’un niveau d’ADN du VHB inférieur à 29 UI/ml.

Les résultats d’efficacité de l’étude 108 et de l’étude 110 à la semaine 48 sont présentés dans les tableaux 3 et 
4. Le tableau 5 présente les résultats supplémentaires obtenus à la semaine 72.

Tableau 3 : Paramètres d’efficacité sur l’ADN du VHB à la semaine 48a

Étude 108 (patients négatifs pour 
l’Ag HBe)

Étude 110 (patients positifs pour 
l’Ag HBe)

Vemlidy 
(N = 285)

TDF 
(N = 140)

Vemlidy 
(N = 581)

TDF 
(N = 292)

ADN du VHB < 29 UI/ml 94 % 93 % 64 % 67 %

Différence entre traitementsb 1,8 % (IC à 95 % = −3,6 % à 7,2 %) −3,6 % (IC à 95 % = −9,8 % à 2,6 %)

ADN du VHB ≥ 29 UI/ml 2 % 3 % 31 % 30 %

ADN du VHB à l’état initial
< 7 log10 UI/ml
≥ 7 log10 UI/ml

96 % (221/230)
85 % (47/55)

92 % (107/116)
96 % (23/24)

S.O. S.O.

ADN du VHB à l’état initial
< 8 log10 UI/ml
≥ 8 log10 UI/ml

S.O. S.O. 82 % (254/309)
43 % (117/272)

82 % (123/150)
51 % (72/142)

Naïfs pour les analogues 
nucléosidiquesc

Ayant déjà reçu des analogues 
nucléosidiques

94 % (212/225)

93 % (56/60)

93 % (102/110)

93 % (28/30)

68 % (302/444)

50 % (69/137)

70 % (156/223)

57 % (39/69)

Aucune donnée virologique à la 
semaine 48 

4 % 4 % 5 % 3 %

Étude 108 (patients négatifs pour 
l’Ag HBe)

Étude 110 (patients positifs pour 
l’Ag HBe)

Vemlidy 
(N = 285)

TDF 
(N = 140)

Vemlidy 
(N = 581)

TDF 
(N = 292)

Arrêt du médicament à l’étude en 
raison d’une absence d’efficacité

0 0 < 1 % 0

Arrêt du médicament à l’étude en 
raison d’un EI, ou décès

1 % 1 % 1 % 1 %

Arrêt du médicament à l’étude 
pour d’autres raisonsd 2 % 3 % 3 % 2 %

Données manquantes pendant 
la fenêtre mais patient sous 
médicament à l’étude

< 1 % 1 % < 1 % 0

S.O. = sans objet
TDF = fumarate de ténofovir disoproxil
a.  Analyse où les données manquantes sont considérées comme un échec.
b.  Ajusté selon le taux d’ADN du VHB à l’inclusion et les antécédents de traitement antiviral.
c.  Les sujets naïfs de traitement ont reçu < 12 semaines de traitement antiviral par voie orale avec un analogue nucléosidique 

ou nucléotidique quelconque, incluant ténofovir disoproxil fumarate ou ténofovir alafénamide.
d.  Inclut les patients ayant arrêté pour une raison autre qu’un EI, un décès, une absence ou perte d’efficacité : p. ex., retrait de 

consentement, patient perdu de vue, etc.

Tableau 4 : Paramètres d’efficacité supplémentaires à la semaine 48a

Étude 108 (patients négatifs pour 
l’Ag HBe)

Étude 110 (patients positifs pour 
l’Ag HBe)

Vemlidy 
(N = 285)

TDF 
(N = 140)

Vemlidy 
(N = 581)

TDF 
(N = 292)

ALAT
Normalisation des ALAT (selon les limites 
laboratoire centralisé)b 83 % 75 % 72 % 67 %

Normalisation des ALAT (selon critères 
AASLD)c 50 % 32 % 45 % 36 %

Sérologie
Perte/séroconversion Ag HBed S.O. S.O. 14 %/10 % 12 %/8 %

Perte/séroconversion Ag HBs 0/0 0/0 1 %/1 % < 1 %/0

S.O. = sans objet
TDF = fumarate de ténofovir disoproxil
a.  Analyse où les données manquantes sont considérées comme un échec.
b.  La population utilisée pour l’analyse de la normalisation des ALAT incluait uniquement les patients présentant à l’inclusion 

un taux d’ALAT supérieur à la limite supérieure de la normale (LSN) du laboratoire central. Les LSN du laboratoire central 
pour l’ALAT sont comme suit : ≤ 43 U/l pour les hommes de 18 ans à < 69 ans et ≤ 35 U/l pour les hommes ≥ 69 ans ; 
≤ 34 U/l pour les femmes de 18 ans à < 69 ans et ≤ 32 U/l pour les femmes ≥ 69 ans.

c.  La population utilisée pour l’analyse de la normalisation des ALAT incluait uniquement les patients présentant à l’inclusion 
un taux d’ALAT supérieur à la limite supérieure de la normale selon les critères de l’AASLD (American Association for the 
Study of Liver Diseases, association américaine d’étude des maladies hépatiques). Les LSN selon l’AASLD pour l’ALAT sont 
comme suit : ≤ 30 U/l pour les hommes et ≤ 19 U/l pour les femmes.

d.  La population utilisée pour l’analyse sérologique incluait uniquement les patients positifs pour l’antigène et négatifs pour 
l’anticorps ou avec données manquantes à l’inclusion.

Expérience au-delà de 48 semaines dans l’étude 108 et dans l’étude 110

À la semaine 72, la suppression virale et les réponses biochimiques et sérologiques se sont maintenues à la 
poursuite du traitement par ténofovir alafénamide (voir tableau 5). Les données sérologiques n’ont pas été 
collectées à la semaine 72.

Tableau 5 : ADN du VHB et paramètres supplémentaires d’efficacité à la semaine 72a

Étude 108 (patients négatifs pour 
l’Ag HBe)

Étude 110 (patients positifs pour 
l’Ag HBe)

Vemlidy 
(N = 285)

TDF 
(N = 140)

Vemlidy 
(N = 581)

TDF 
(N = 292)

ADN du VHB < 29 UI/ml 93 % 92 % 72 % 72 %

ADN du VHB à l’état initial
< 7 log10 UI/ml
≥ 7 log10 UI/ml

93 % (215/230)
89 % (49/55)

91 % (106/116)
96 % (23/24)

S.O. S.O.

ADN du VHB à l’état initial
< 8 log10 UI/ml
≥ 8 log10 UI/ml

S.O. S.O. 86 % (265/309)
56 % (151/272)

83 % (124/150)
61 % (86/142)

Naïfs pour les analogues nucléosidiquesb

Ayant déjà reçu des analogues 
nucléosidiques

93 % (210/225)

90 % (54/60)

93 % (102/110)

90 % (27/30)

75 % (332/444)

61 % (84/137)

73 % (163/223)

68 % (47/69)

ALAT 
Normalisation des ALAT (selon les 
limites du laboratoire centralisé)c

Normalisation des ALAT (selon critères 
AASLD)d

83 %

50 %

77 %

40 %

73 %

49 %

65 %

39 %

S.O. = sans objet
TDF = fumarate de ténofovir disoproxil
a.  Analyse où les données manquantes sont considérées comme un échec.
b.  Les sujets naïfs de traitement ont reçu < 12 semaines de traitement antiviral par voie orale avec un analogue nucléosidique 

ou nucléotidique quelconque, incluant ténofovir disoproxil fumarate ou ténofovir alafénamide.
c.  La population utilisée pour l’analyse de la normalisation de l’ALAT incluait uniquement les patients avec un taux d’ALAT 

supérieur à la limite supérieure de la normale (LSN) de la plage du laboratoire central à l’état initial. Les LSN du laboratoire 
central pour l’ALAT sont comme suit : ≤ 43 U/l pour les hommes de 18 ans à < 69 ans et ≤ 35 U/l pour les hommes 
≥ 69 ans ; ≤ 34 U/l pour les femmes de 18 ans à < 69 ans et ≤ 32 U/l pour les femmes ≥ 69 ans.

d.  La population utilisée pour l’analyse de la normalisation de l’ALAT incluait uniquement les patients avec un taux d’ALAT 
supérieur à la LSN des critères de l’AASLD (American Association for the Study of Liver Diseases, association américaine 
d’étude des maladies hépatiques) (> 30 U/l pour les hommes et > 19 U/l pour les femmes) à l’état initial.

Évolution des paramètres de la densité minérale osseuse

Dans les deux études, le ténofovir alafénamide a été associé à un pourcentage plus faible de diminution de la 
densité minérale osseuse (DMO, mesurée par absorptiométrie biphotonique aux rayons X [DXA] de la hanche et 
du rachis lombaire) par rapport au fumarate de ténofovir disoproxil après 72 semaines de traitement. 

Évolution des paramètresde la fonction rénale

Dans les deux études, le ténofovir alafénamide a été associé à des modifications moins importantes des 
paramètres de la fonction rénale (diminutions plus faibles de la ClCr estimée par la formule de Cockcroft-Gault et 
pourcentage d’augmentation plus faible du ratio protéinurie/créatininurie et du ratio albuminurie/créatininurie) 
par rapport au fumarate de ténofovir disoproxil après 72 semaines de traitement (voir aussi rubrique 4.4).

Population pédiatrique

L’Agence européenne des médicaments a différé l’obligation de soumettre les résultats d’études réalisées 
avec Vemlidy dans un ou plusieurs sous-groupes de population pédiatrique pour le traitement de l’hépatite B 
chronique (voir rubriques 4.2 et 5.2 pour les informations concernant l’usage pédiatrique).

5.2 Propriétés pharmacocinétiques

Absorption

Après administration orale de Vemlidy à jeun à des patients adultes atteints d’une hépatite B chronique, les 
concentrations plasmatiques maximales de ténofovir alafénamide ont été observées environ 0,48 heure après 
administration. D’après l’analyse de pharmacocinétique de population de phase 3 menée chez des patients 
atteints d’hépatite B chronique, l’ASC0-24 moyenne à l’état d’équilibre, pour le ténofovir alafénamide (N = 698) 
et le ténofovir (N = 856), était de 0,22 µg•h/ml et de 0,32 µg•h/ ml, respectivement. La Cmax à l’état d’équilibre 
du ténofovir alafénamide et du ténofovir était de 0,18 et 0,02 µg•h/ ml, respectivement. L’administration d’une 
dose unique de Vemlidy avec un repas riche en graisses a entraîné une augmentation de 65 % de l’exposition au 
ténofovir alafénamide comparativement à son administration à jeun.

Distribution

La liaison du ténofovir alafénamide aux protéines plasmatiques humaines dans les échantillons prélevés 
pendant les essais cliniques a été de 80 % environ. La liaison du ténofovir aux protéines plasmatiques humaines 
est inférieure à 0,7 % et est indépendante de la concentration sur la plage de 0,01–25 µg/ml.

Biotransformation

La métabolisation est la principale voie d’élimination du ténofovir alafénamide chez l’homme (> 80 % d’une 
dose prise par voie orale). Des études in vitro ont montré que le ténofovir alafénamide est métabolisé en 
ténofovir (métabolite principal) par la carboxylestérase-1 dans les hépatocytes et par la cathepsine A dans les 
CMSP et dans les macrophages. In vivo, le ténofovir alafénamide est hydrolysé dans les cellules pour former le 
ténofovir (métabolite principal), qui est phosphorylé en métabolite actif, le ténofovir diphosphate.

In vitro, le ténofovir alafénamide n’est pas métabolisé par le CYP1A2, le CYP2C8, le CYP2C9, le CYP2C19 ni le 
CYP2D6. Le ténofovir alafénamide n’est que minimalement métabolisé par le CYP3A4.

Élimination

L’excrétion rénale du ténofovir alafénamide sous forme inchangée est une voie mineure d’élimination, avec 
moins de 1 % de la dose éliminée dans l’urine. Le ténofovir alafénamide est éliminé principalement après 
métabolisation en ténofovir. Le ténofovir alafénamide et le ténofovir ont une demi-vie plasmatique médiane de 
0,51 et 32,37 heures, respectivement. L’élimination rénale du ténofovir a lieu au niveau des reins par filtration 
glomérulaire et sécrétion tubulaire active.

Linéarité/non-linéarité

Les expositions au ténofovir alafénamide sont proportionnelles à la dose sur l’intervalle de doses de 8 à 125 mg.

Pharmacocinétique chez les populations particulières

Âge, sexe et appartenance ethnique

Aucune différence cliniquement significative de la pharmacocinétique n’a été identifiée selon l’âge ou 
l’appartenance ethnique. Les différences de pharmacocinétique selon le sexe n’ont pas été jugées cliniquement 
pertinentes.

Insuffisance hépatique

Chez les patients atteints d’insuffisance hépatique sévère, les concentrations plasmatiques totales de ténofovir 
alafénamide et de ténofovir sont inférieures à celles qui sont observées chez les patients présentant une fonction 
hépatique normale. Après prise en compte de la fixation protéique, les concentrations plasmatiques de ténofovir 
alafénamide non liées (libre) sont similaires en cas d’insuffisance hépatique sévère ou de fonction hépatique 
normale.

Insuffisance rénale

Aucune différence cliniquement significative des paramètres pharmacocinétiques du ténofovir alafénamide ou 
du ténofovir n’a été observée entre les patients sains et les patients atteints d’insuffisance rénale sévère (ClCr 
estimée > 15 ml/min mais < 30 ml/min) dans les études du ténofovir alafénamide. 

Population pédiatrique

La pharmacocinétique du ténofovir alafénamide et du ténofovir a été évaluée chez des adolescents infectés 
par le VIH-1, naïfs de traitement, ayant reçu le ténofovir alafénamide (10 mg) administré avec l’elvitégravir, 
le cobicistat et l’emtricitabine sous forme d’un comprimé à dose fixe (E/C/F/TAF ; Genvoya). Aucune différence 
cliniquement pertinente n’a été observée pour la pharmacocinétique du ténofovir alafénamide ou du ténofovir 
entre les sujets adolescents et les sujets adultes infectés par le VIH-1. 

5.3 Données de sécurité préclinique

Les études non cliniques menées chez le rat et le chien ont révélé que les principaux organes cibles de la toxicité 
sont les os et les reins. La toxicité osseuse a été observée sous la forme d’une diminution de la DMO chez les 
rats et les chiens à des expositions au ténofovir au moins quatre fois supérieures à l’exposition attendue après 
administration de ténofovir alafénamide. Une infiltration minimale d’histiocytes était présente dans l’œil 
chez les chiens à des expositions au ténofovir alafénamide et au ténofovir environ 4 et 17 fois supérieures, 
respectivement, aux expositions attendues après administration de ténofovir alafénamide.

Les tests génotoxiques classiques n’ont pas montré de potentiel mutagène ou clastogène du ténofovir 
alafénamide.

Compte tenu que l’exposition au ténofovir est plus faible chez le rat et la souris après administration de ténofovir 
alafénamide comparativement au fumarate de ténofovir disoproxil, des études de cancérogénicité et une étude 
péri/post-natale chez le rat ont été menées uniquement avec le fumarate de ténofovir disoproxil. Les études 
conventionnelles du potentiel cancérogène du ténofovir disoproxil (sous forme de fumarate) et des effets sur la 
reproduction et le développement du ténofovir disoproxil (sous forme de fumarate) ou de ténofovir alafénamide 
n’ont pas révélé de risque particulier pour l’homme. Les études de toxicité sur la reproduction menées chez le 
rat et le lapin n’ont révélé aucun effet sur l’accouplement, la fertilité, la gravidité ou les paramètres fœtaux. 
Cependant, le fumarate de ténofovir disoproxil a réduit l’indice de viabilité et le poids des chiots dans une étude 
de toxicité péri/post-natale à des doses maternotoxiques. Une étude de cancérogénicité à long terme par voie 
orale chez la souris a montré une faible incidence de tumeurs du duodénum, considérée comme probablement 
liée à des concentrations locales élevées dans le tractus gastro-intestinal à la dose élevée de 600 mg/kg/jour. 
Le mécanisme de formation de ces tumeurs chez la souris et sa pertinence potentielle pour l’homme sont 
incertains.

6. DONNÉES PHARMACEUTIQUES

6.1 Liste des excipients

Noyau

Lactose monohydraté
Cellulose microcristalline (E460(i))
Croscarmellose sodique (E468)
Stéarate de magnésium (E470b)

Pelliculage

Alcool polyvinylique (E1203)
Dioxyde de titane (E171)
Macrogol (E1521)
Talc (E553b)
Oxyde de fer jaune (E172)

6.2 Incompatibilités

Sans objet. 

6.4 Précautions particulières de conservation

A conserver à une température inférieure à 30° C (86 ° F). Conserver le flacon soigneusement fermé. Délivrer 
uniquement dans son flacon d’origine.

6.5 Nature et contenu de l’emballage extérieur

Les comprimés de Vemlidy sont emballés dans des flacons en polyéthylène haute densité (PEHD) fermés par un 
bouchon en polypropylène à filetage continu avec sécurité enfant, couvert d’un film en aluminium activé par 
induction. Chaque flacon contient un gel de silice dessicant et un tampon de polyester.

Les présentations suivantes sont disponibles : boîtes contenant 1 flacon de 30 comprimés pelliculés.

6.6 Précautions particulières d’élimination

Tout médicament non utilisé ou déchet doit être éliminé conformément à la réglementation en vigueur.
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Notice : Information du patient

Vemlidy 25 mg comprimés pelliculés
Ténofovir alafénamide

▼Ce médicament fait l’objet d’une surveillance supplémentaire qui permettra l’identification 
rapide de nouvelles informations relatives à la sécurité. Vous pouvez y contribuer en signalant 
tout effet indésirable que vous observez. Voir en fin de rubrique 4 comment déclarer les effets 
indésirables.

Veuillez lire attentivement cette notice avant de prendre ce médicament car elle contient 
des informations importantes pour vous.

- Gardez cette notice. Vous pourriez avoir besoin de la relire. 

- Si vous avez d’autres questions, interrogez votre médecin ou votre pharmacien.

- Ce médicament vous a été personnellement prescrit. Ne le donnez pas à d’autres personnes. 
Il pourrait leur être nocif, même si les signes de leur maladie sont identiques aux vôtres. 

- Si vous ressentez un quelconque effet indésirable, parlez-en à votre médecin ou votre 
pharmacien. Ceci s’applique aussi à tout effet indésirable qui ne serait pas mentionné dans 
cette notice. Voir rubrique 4.

Que contient cette notice ?:

1. Qu’est-ce que Vemlidy et dans quels cas est-il utilisé
2. Quelles sont les informations à connaître avant de prendre Vemlidy
3. Comment prendre Vemlidy
4. Quels sont les effets indésirables éventuels ?
5. Comment conserver Vemlidy
6. Contenu de l’emballage et autres informations

1. Qu’est-ce que Vemlidy et dans quels cas est-il utilisé

Vemlidy contient la substance active ténofovir alafénamide. C’est un médicament antiviral connu 
comme inhibiteur nucléotidique de la transcriptase inverse (INTI).

Vemlidy est utilisé pour traiter l’hépatite B chronique (à long terme) chez les adultes et les 
adolescents à partir de 12 ans, pesant au moins 35 kg. L’hépatite B est une infection qui touche le 
foie ; elle est due au virus de l’hépatite B. Chez les patients qui ont une hépatite B, Vemlidy maîtrise 
l’infection en arrêtant la multiplication du virus.

2. Quelles sont les informations à connaître avant de prendre Vemlidy

Ne prenez jamais Vemlidy :

 • si vous êtes allergique au ténofovir alafénamide ou à l’un des autres composants contenus 
dans ce médicament (mentionnés dans la rubrique 6.).

à Si cela vous concerne, ne prenez jamais Vemlidy et prévenez immédiatement votre 
médecin.

Avertissements et précautions

 • Veillez bien à ne pas transmettre votre hépatite B à d’autres personnes. Vous pouvez 
toujours infecter d’autres personnes pendant que vous prenez ce médicament. Vemlidy ne 
réduit pas le risque de transmettre l’hépatite B à d’autres personnes, par contact sexuel ou 
transmission sanguine. Vous devez continuer à prendre des précautions pour éviter toute 
transmission. Discutez avec votre médecin des précautions à prendre pour éviter d’infecter 
d’autres personnes. 

 • Si vous avez un antécédent de maladie du foie, adressez-vous à votre médecin. Les 
patients qui ont une maladie du foie et qui sont traités pour une hépatite B avec des 
médicaments antiviraux présentent un risque plus élevé de complications hépatiques sévères 
et potentiellement mortelles. Votre médecin peut avoir besoin d’effectuer des analyses 
sanguines pour surveiller le fonctionnement de votre foie.

 • Si vous avez une maladie rénale ou si des tests ont révélé des problèmes rénaux, 
adressez-vous à votre médecin ou pharmacien. Avant de commencer le traitement et 
pendant le traitement, votre médecin peut avoir besoin d’effectuer des analyses sanguines 
pour surveiller le fonctionnement de vos reins.

 • Si vous avez aussi une hépatite C ou D, adressez-vous à votre médecin. Vemlidy n’a pas été 
testé chez des patients qui ont une hépatite C ou D en plus d’une hépatite B.

 • Si vous êtes aussi infecté(e) par le VIH, adressez-vous à votre médecin. Si vous n’êtes pas 
sûr(e) d’avoir le VIH, votre médecin vous proposera de faire un test de dépistage du VIH avant 
que vous commenciez à prendre Vemlidy pour traiter votre hépatite B.

à Si vous vous trouvez dans l’une de ces situations, adressez-vous à votre médecin avant de 
prendre Vemlidy.

Enfants et adolescents

Ne donnez pas ce médicament à des enfants de moins de 12 ans ou de moins de 35 kg. 
Vemlidy n’a pas été étudié chez des enfants de moins de 12 ans ou de moins de 35 kg.

Autres médicaments et Vemlidy

Informez votre médecin ou pharmacien si vous prenez, avez récemment pris ou pourriez 
prendre tout autre médicament. Vemlidy peut interagir avec d’autres médicaments. Cela peut 
entraîner une modification des quantités de Vemlidy ou d’autres médicaments dans votre sang. 
Cela peut empêcher vos médicaments d’agir correctement ou aggraver tout effet indésirable.

Médicaments utilisés dans le traitement de l’hépatite B

Ne prenez pas Vemlidy avec d’autres médicaments contenant les substances suivantes :

 • ténofovir alafénamide

 • fumarate de ténofovir disoproxil

 • adéfovir dipivoxil

Autres types de médicaments

Adressez-vous à votre médecin si vous prenez :

 • des antibiotiques, utilisés pour traiter les infections bactériennes, notamment la tuberculose, 
et contenant :

- de la rifabutine, de la rifampicine ou de la rifapentine
 • des médicaments antiviraux utilisés pour traiter l’infection par le VIH, comme :

- le darunavir, le lopinavir ou l’atazanavir boostés par le ritonavir ou le cobicistat
 • des anticonvulsivants, utilisés pour traiter l’épilepsie, comme :

- la carbamazépine, l’oxcarbazépine, le phénobarbital ou la phénytoïne
 • des remèdes à base de plantes utilisés pour traiter la dépression et l’anxiété contenant :

- du millepertuis (Hypericum perforatum)
 • des antifongiques, utilisés pour traiter les infections fongiques, contenant :

- du kétoconazole ou de l’itraconazole

à	Prévenez votre médecin si vous prenez l’un de ces médicaments ou tout autre 
médicament.

Grossesse et allaitement

Si vous êtes enceinte ou que vous allaitez, si vous pensez être enceinte ou planifiez une grossesse, 
demandez conseil à votre médecin avant de prendre ce médicament.

 • Prenez des mesures pour ne pas tomber enceinte pendant le traitement par Vemlidy. Vous 
devez utiliser une méthode de contraception efficace. Si vous tombez enceinte, prévenez 
immédiatement votre médecin.

 • N’allaitez pas pendant le traitement par Vemlidy. Il est recommandé de ne pas allaiter pour 
éviter le passage du ténofovir alafénamide ou du ténofovir au bébé par le lait maternel.

Conduite de véhicules et utilisation de machines

Vemlidy peut provoquer des étourdissements. Si vous ressentez des étourdissements pendant 
que vous prenez Vemlidy, ne conduisez pas de véhicules et n’utilisez pas d’outils ni de machines.

Vemlidy contient du lactose

Si vous êtes intolérant(e) au lactose ou à d’autres sucres, prévenez votre médecin. Vemlidy 
contient du lactose monohydraté.

3. Comment prendre Vemlidy

Veillez à toujours prendre ce médicament en suivant exactement les indications de votre 
médecin. Vérifiez auprès de votre médecin ou pharmacien en cas de doute.

La dose recommandée est d’un comprimé une fois par jour. Vous devez prendre votre 
traitement aussi longtemps qu’indiqué par votre médecin. Habituellement, le traitement dure au 
moins 6 à 12 mois ; il peut aussi durer plusieurs années.

Si vous avez pris plus de Vemlidy que vous n’auriez dû

Si vous prenez accidentellement une dose supérieure à la dose recommandée de Vemlidy, 
vous pouvez présenter un risque plus élevé de développer les effets indésirables associés à ce 
médicament (voir rubrique 4, Quels sont les effets indésirables éventuels).

Contactez immédiatement votre médecin ou le service des urgences le plus proche pour 
demander conseil. Conservez le flacon de comprimés avec vous, pour pouvoir décrire facilement 
ce que vous avez pris.

Si vous oubliez de prendre Vemlidy

Il est important de ne pas oublier de dose de Vemlidy. Si vous oubliez de prendre une dose, la 
conduite à tenir dépend du temps écoulé depuis votre dernière prise.

 • Si moins de 18 heures se sont écoulées depuis le moment où vous prenez habituellement 
Vemlidy, prenez la dose oubliée dès que possible, puis prenez la dose suivante au moment 
habituel.

 • Si plus de 18 heures se sont écoulées depuis le moment où vous prenez habituellement 
Vemlidy, ne prenez pas la dose oubliée. Attendez et prenez la dose suivante au moment 
habituel. Ne prenez pas de dose double pour compenser le comprimé que vous avez oublié 
de prendre.

Si vous vomissez moins de 1 heure après la prise de Vemlidy, prenez un autre comprimé. Vous 
n’avez pas besoin de prendre un autre comprimé si vous vomissez plus de 1 heure après la prise 
de Vemlidy.

Si vous arrêtez de prendre Vemlidy

N’arrêtez pas de prendre Vemlidy sans en parler avec votre médecin. L’arrêt de votre 
traitement par Vemlidy peut entraîner une aggravation de votre hépatite B. Chez certains patients 
qui ont une maladie avancée du foie ou une cirrhose, cela peut être potentiellement mortel. Si 
vous arrêtez de prendre Vemlidy, vous devrez effectuer régulièrement, pendant plusieurs mois, 
des examens de santé et des tests sanguins pour surveiller votre hépatite B.

 • Consultez votre médecin avant d’arrêter de prendre Vemlidy, quelle que soit la raison, en 
particulier si vous présentez des effets indésirables ou si vous avez une autre maladie.

 • Informez immédiatement votre médecin de tout symptôme nouveau ou inhabituel apparu 
après l’arrêt du traitement, en particulier s’il s’agit de symptômes qui vous semblent associés 
à l’hépatite B.

 • Consultez votre médecin avant de recommencer à prendre les comprimés de Vemlidy.

Si vous avez d’autres questions sur l’utilisation de ce médicament, demandez plus d’informations 
à votre médecin ou à votre pharmacien.

4. Quels sont les effets indésirables éventuels

Comme tous les médicaments, ce médicament peut provoquer des effets indésirables, mais ils ne 
surviennent pas systématiquement chez tout le monde.

Effets indésirables très fréquents
(peuvent concerner plus de 1 personne sur 10)

 • Maux de tête

Effets indésirables fréquents
(peuvent concerner jusqu’à 1 personne sur 10)

 • Diarrhée
 • Vomissements
 • Envie de vomir (nausées)
 • Étourdissements
 • Douleurs abdominales
 • Douleur articulaire (arthralgie)
 • Éruption cutanée
 • Démangeaisons
 • Sensation de ballonnement
 • Gaz (flatulences)
 • Fatigue 

Les tests peuvent aussi révéler :
 • Une augmentation du taux sanguin d’une enzyme hépatique (l’ALAT)

à	Si l’un de ces effets indésirables devient grave, contactez votre médecin.

Déclaration des effets secondaires

Si vous ressentez un quelconque effet indésirable, parlez-en à votre médecin ou votre 
pharmacien. Ceci s’applique aussi à tout effet indésirable qui ne serait pas mentionné dans 
cette notice. Pour signaler les effets indésirables présumés, contacter Gilead Sciences, Inc. à 
safety_fc@ gilead.com.

En signalant les effets indésirables, vous contribuez à fournir davantage d’informations sur la 
sécurité du médicament.

5. Comment conserver Vemlidy

Tenir ce médicament hors de la vue et de la portée des enfants.

Ne pas utiliser ce médicament après la date de péremption indiquée sur le flacon et l’emballage 
après {EXP}. La date de péremption fait référence au dernier jour de ce mois.

A conserver à une température inférieure à 30° C (86° F). Conserver le flacon soigneusement 
fermé. Délivrer uniquement dans son flacon d’origine.

Ne jetez aucun médicament au tout-à-l’égout ou avec les ordures ménagères. Demandez à votre 
pharmacien d’éliminer les médicaments que vous n’utilisez plus. Ces mesures contribueront à 
protéger l’environnement.

6. Contenu de l’emballage et autres informations

Ce que contient Vemlidy 

La substance active est le ténofovir alafénamide. Chaque comprimé pelliculé de Vemlidy contient 
une dose de fumarate de ténofovir alafénamide équivalente à 25 mg de ténofovir alafénamide.

Les autres composants sont :

Noyau :

Lactose monohydraté, cellulose microcristalline (E460(i)), croscarmellose sodique (E468), stéarate 
de magnésium (E470b).

Pelliculage:

Alcool polyvinylique (E1203), dioxyde de titane (E171), macrogol (E1521), talc (E553b), oxyde de 
fer jaune (E172).

Comment se présente Vemlidy et contenu de l’emballage extérieur

Les comprimés pelliculés de Vemlidy sont jaunes, ronds, portent sur une face l’inscription (ou sont 
marqués) « GSI » et sur l’autre face « 25 ». Vemlidy est présenté en flacons de 30 comprimés (avec 
un gel de silice dessicant qui doit être conservé dans le flacon pour protéger vos comprimés). Le 
gel de silice dessicant est contenu dans un sachet ou un récipient séparé ; il ne doit pas être avalé.

Les présentations suivantes sont disponibles : emballage externe contenant 1 flacon de 
30 comprimés pelliculés.
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Tableau 1 : Interactions entre Vemlidy et d’autres médicaments – continué Tableau 3 : Paramètres d’efficacité sur l’ADN du VHB à la semaine 48a – continué
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